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1. DOCUMENT POLICY AND TEST STATEMENT

1.1 DOCUMENT POLICY

- The report shall not be reproduced except in full, without the written approval of

SRT Lab, Inc.

1.2 TEST STATEMENT

- The test results in the report apply only to the unit tested by SRT Lab.

- There was no deviation from the requirements of test standards during the test.

DC power source from external power adapter which has Input: AC 120 V, 60Hz ,

0.3A Output: DC 12V, 1A

1.3 EUT MODIFICATION

- No modification in SRT Lab.

FMNG-059.10 REPORT




Spectrum Research

& Testing Lab., Inc.
e No.167,Ln. 780, Shan-Tong
Y Rd.,Ling 8, Shan-Tong Li,

Chung-Li City, Taoyuan County

320, Taiwan (R.O.C.)

Reference No.: A12021309-01
Report No.:FCCA12021309-01
FCC ID: ZTT-SR300

Page:5 of 81

Date: Mar. 05, 2012

TEST REPORT

2. DESCRIPTION OF EUT AND TEST MODE
2.1 GENERAL DESCRIPTION OF EUT

PRODUCT

Router

MODEL NO.

SR300

POWER SUPPLY

DC power source from external power adapter which
has Input: AC 120V ,60Hz , 0.3A Output: DC 12V, 1A

CABLE

N/A

FREQUENCY BAND

2400MHz ~ 2483.5MHz

CARRIER FREQUENCY

2412MHz ~ 2462MHz

NUMBER OF CHANNEL

11(802.11b,g), 7(802.11n)

CHANNEL SPACING

5 MHz

RATED RF OUTPUT
POWER

2 4GHz
802.11b 23.33dBm (0.341W)
802.11g 23.17dBm (0.328W)
802.11n 23.89dBm (0.388W)

MODULATION TYPE

IEEE802.11b DSSS(BPSK/QPSK/CCK)
IEEE802.11g OFDM(BPSK/16QAM/64QAM)
IEEE802.11n  MIMO-OFDM(BPSK/16QAM/64QAM)

MODE OF OPERATION

Half duplex

BIT RATE OF
TRANSMISSION

11b: 1, 2, 5.5, 11Mbps;
119: 6, 9, 12, 18, 24, 36, 48, 54Mbps
11n: MCSO0~MCS7 (Max. 150Mbps)

ANTENNA TYPE

Reverse SMA Dipole

ANTENNA GAIN

3 dBi

CHANNEL BANDWIDTH

20 MHz(802.11b,g) 40MHz(802.11n)

NOTE :

1. For more detailed information, please refer to the EUT’s specification or user's manual provided by

manufacturer.

2.2 DESCRIPTION OF EUT INTERNAL DEVICE

DEVICE BRAND / MAKER|  MODEL # FCC ID / DOC REMARK
Input: 100~240V,
Adapter DVE DSA'1122‘3‘;2FUS Doc 50/60Hz, 0.3A
0120 Output: DC 12V,1A
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2.3 DESCRIPTION OF TEST MODE

11(7) channels are provided by EUT of wireless. The 3 channels of lower, medium
and higher were chosen for test.
There are test modes for each test configuration as below:

Modulation : Frequency

Mode Type Bandwidth |Channel (MH2)
1 CCK CHO1 2412
2 IEEE 802.11b QPSK 20MHz CHO6 2437
3 (11Mbps) BPSK CHM 2462
4 CHO1 2412

64QAM
5 IEEE 802.11g (OFDM) 20MHz CHoO6 2437
6 (54Mbps) CH11 2462
7 CHO05 2422
8 IEEE 802.11n B4QAM 40MHz CHo8 2437
' (MIMO-OFDM)
9 (MCS7, 150Mbps) CH11 2452
NOTE :

1. Below 1 GHz, the channel 1, 6 and 11 were pre-tested in chamber and chosen the worst case for
conducted and radiated emission test.
2. Above 1 GHz, the channel 1, 6 and 11 were tested individually.

2.4 DESCRIPTION OF SUPPORT UNIT

The EUT was configured by the requirement of ANSI C63.4:2003. All interface ports
were connected to the appropriate support units via specific cables. The support units
and cables are listed below.

NO DEVICE BRAND MODEL # FCC ID/DOC CABLE
Keyboard MircoSoft (Wired Doc _
1 1.2m unshielded data cable.
keyboard600
2 |Mouse Logitech [M-UV83 Doc 1.5m unshielded data cable.
1.8m unshielded power cord
3 |CRT Monitor SAMSUNG [PG17IS Doc 1.5m shielded data cable.
with one core.
. HP 1.5m unshielded power cord
4 |Printer 3550 Doc 1.5m shielded data cable.
1.5m unshielded power cord
5 |Notebook ASUS F81SE Doc 1.2m shielded data cable.
NOTE : For the actual test configuration, please refer to the photos of testing.
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2.5 EUT OPERATING CONDITION

1.Setup the EUT and all peripheral devices .
2.Turn on the power of all equipment and EUT.
3.We will use the following programs under Windows XP system to test EUT.

3.1"EMI Test" program.

PC sent "H" pattern signal and detect following peripherals directly or via EUT:

- Color Monitor
- Modem
- Keyboard
- Mouse
- Printer
- HDD
3.2"Ping IP", program.

Use the ping command to link LAN port and local simulation PC through Ethernet

hub.

3. DESCRIPTION OF APPLIED STANDARDS

The EUT is a kind of wireless product. According to the specifications provided by the
applicant, it must comply with the requirements of the following standards:

47 CFR Part 15, Subpart C
ANSI C63.4: 2003

All tests have been performed and recorded as the above standards.
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3.1 SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

STANDARD TEST TYPE AND LIMIT RESULTS

SECTION

15.203 Antenna requirement PASS
Limit : max. 6dBi

15.207 AC Power Conducted Emission PASS

15.247(a)(2) Spectrum Bandwidth of a Direct PASS
Sequence Spread Spectrum System
Limit : min. 500kHz

15.247(b) Maximum Peak Conducted Output Power |PASS
Limit: max. 30dBm

15.247(d) Transmitter Radiated Emissions PASS
Limit: Table 15.209

15.247(e) Power Spectral Density PASS
Limit: max. 8dBm

15.247(d) Band Edge Measurement PASS
Limit: 20dB less than the peak value of
fundamental frequency

15.247 SAR Testing PASS

OET Bulletin 65 |Limit: 1.6 W/kg(Head and Trunk)
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4. TECHNICAL CHARACTERISTICS TEST

4.1 CONDUCTED EMISSION TEST
411 LIMIT

Frequency (MH2) Quasi(fL)iaeS;kA . is\efzage Quasi(fLJaeS;kB . B:\Ye)rage
0.15-0.5 79 66 66 - 56 56 - 46
0.50-5.0 73 60 56 46
5.0-30.0 73 60 60 50

NOTE :
1. The lower limit shall apply at the transition frequencies.
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50 MHz.

4.1.2 TEST EQUIPMENT
The following test equipment was used for the test:

EQUIPMENT/ MODEL#/ DUE DATE OF CAL.
FaCILITIES | oF ECIFICATIONS  MANUFACTURER SERIAL# & CAL. CENTER
EMI TEST 9kHz TO ROHDE & ESCS30/ Dec 2012
RECEIVER 2.75 GHz SCHWARZ 100376 ETC
FCC-LISN-50-25-2 / | Jun 2012
LISN 50 uH, 50 ohm | FCC o1017 o
9252-50-R24-BNC / | Nov 2012
LISN 50uH, 50 ohm SOLAR o6 1a1s e
50 OHM 11593A / Dec 2012
TERMINATOR | 20 °hm HP #1 ETC
LMR-400 / May 2012
COAXIAL CABLE | 5M TIMES
#5M(L3TCABO03) | ETC
Filter 2 LINE, 30A FIL.COIL ;701'943/ NCR
2M (H) x
ROUND PLANE RT N/A NCR
GROU ™ (W) S / c
2.5M (H) x
ROUND PLANE RT N/A NCR
GROU (W) S / c

NOTE: The calibration interval of the above test equipment is one year and the calibrations are
traceable to NML/ROC and NIST/USA.

FMNG-059.10 REPORT



Spectr'um Research Reference No.: A12021309-01
R f: :ﬁ?tﬂ”%agﬁ '”TC- Report No.:FCCA12021309-01
0. ,Ln. y an-ion
GZY Rd. Ling 8, Shan-Tong Li, ° TEST REPORT |Fcc ip: ZTT-SR300
Chung-Li City, Taoyuan County Page: 10 of 81
320, Taiwan (R.O.C.) Date: Mar. 05, 2012

4.1.3 TEST SETUP

* 40cm >

Peripheral

EUT

Non-conducted table

Metal Ground Flane

Receiver

NOTE :

1. The EUT was put on a wooden table with 0.8m heights above ground plane, and 0.4m away from
reference ground plane (> 2mx2m).
2. For the actual test configuration, please refer to the photos of testing.

AC Power Input

AC Power Input

4.1.4 TEST PROCEDURE

The EUT was tested according to the requirement of ANSI C63.4:2003 and
CISPR22:2003. The frequency spectrum from 0.15 MHz to 30 MHz was investigated.
The LISN used was 50 ohm/50uH as specified. All readings were quasi-peak and
average values with 10 kHz resolution bandwidth of the test receiver. The EUT
system was operated in all typical methods by users. Both lines of the power mains of
EUT were measured and the cables connected to EUT and support units were moved
to find the maximum emission levels for each frequency.

First, find the margin or higher points at least 6 points by software, then use manual
to find the maximum data. The procedure is referred on the test procedure of SRT
LAB.
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415 TEST RESULT

Temperature: 24 °C Humidity: 54 %RH

Frequency Range: 0.15 - 30 MHz Tested Mode: 11B_CH1

Receiver Detector: Q.P. and AV. Modulation Type: QPSK

Tested By: Jeff Lo Tested Channel:  2412MHz
Tested Date: Feb. 24, 2012

Power Line Measured : Line

Correct.| Reading Value |[Emission Level Limit Margin

Freg.
"®9- | Factor | (dBuv) (dBuV) (dBuV) dB)

(MH2z)
@) | or. | Av. | P | Aav. | 0P | Av. | QP | Av

0.263 0.04 | 50.40 | 43.40 | 50.44 | 43.44 | 62.76 | 52.76 | -12.32 | -9.32

0.388 0.00 | 41.70 | 34.70 | 41.70 | 34.70 | 59.19 | 49.19 | -17.49 | -14.49

1.091 -0.04 | 38.80 | 31.70 | 38.76 | 31.66 | 56.00 | 46.00 | -17.24 | -14.34

1.420 | -0.03 | 42.20 | 38.60 | 42.17 | 38.57 | 56.00 | 46.00 | -13.83 | -7.43

3.658 0.02 | 38.70 | 38.50 | 38.72 | 38.52 | 56.00 | 46.00 | -17.28 | -7.48

4.689 0.04 | 37.70 | 31.50 | 37.74 | 31.54 | 56.00 | 46.00 | -18.26 | -14.46

Power Line Measured : Neutral

Correct.| Reading Value |Emission Level Limit Margin

Freg.
"®9- | Factor | (dBpv) (dBuV) (dBuV) (dB)

(MH2z)

@B) | op. | Av. | orp. | Aav. | QP | Av. | QP | AV

0.255 | 0.46 | 50.60 | 41.70 | 51.06 | 42.16 | 62.99 | 52.99 | -11.93 | -10.83

0.388 | 0.43 | 41.60 | 35.60 | 42.03 | 36.03 | 59.19 | 49.19 | -17.16 | -13.16

1.017 | 0.37 | 33.10 | 28.90 | 33.47 | 29.27 | 56.00 | 46.00 | -22.53 | -16.73

1.420 | 0.37 | 42.20 | 33.80 | 42.57 | 34.17 | 56.00 | 46.00 | -13.43 | -11.83

2295 | 0.37 | 3550 | 27.14 | 35.87 | 27.51 | 56.00 | 46.00 | -20.13 | -18.49

4638 | 0.39 | 38.50 | 31.40 | 38.89 | 31.79 | 56.00 | 46.00 | -17.11 | -14.21

NOTE :

1. Measurement uncertainty is +3.61dB

2. Emission level = Reading valus + Correction factor

3. Correction Factor = Cable loss + Insertion loss of LISN

4. Margin value = Emission level - Limit

5. The emission of other frequencies was very low against the limit.

6. "-": The Quasi-peak reading value also meets average limit and measurement with the average
detector is unnecessary.
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Temperature: 27 °C Humidity: 54 %RH
Frequency Range: 0.15 - 30 MHz Tested Mode: 11B_CH6
Receiver Detector: Q.P. and AV. Modulation Type: QPSK
Tested By: Jeff Lo Tested Channel:  2437MHz
Tested Date: Feb. 24, 2012
Power Line Measured : Line
Freq. Correct.| Reading Value |[Emission Level Limit Margin
(MH2) Factor (dBuV) (dBuv) (dBuv) (dB)
@) | or. | Av. | P | Aav. | 0P | Av. | QP | Av
0.259 0.04 | 50.70 | 43.30 | 50.74 | 43.34 | 62.87 | 52.87 | -12.13 | -9.53
0.392 0.00 | 41.70 | 37.90 | 41.70 | 37.90 | 59.08 | 49.08 | -17.38 | -11.18
1.088 | -0.04 | 38.60 | 33.80 | 38.56 | 33.76 | 56.00 | 46.00 | -17.44 | -12.24
1.420 | -0.03 | 42.30 | 36.50 | 42.27 | 36.47 | 56.00 | 46.00 | -13.73 | -9.53
3.759 0.02 | 39.10 | 33.40 | 39.12 | 33.42 | 56.00 | 46.00 | -16.88 | -12.58
4.740 0.04 | 37.80 | 31.20 | 37.84 | 31.24 | 56.00 | 46.00 | -18.16 | -14.76
Power Line Measured : Neutral
Freq. Correct.| Reading Value [Emission Level Limit Margin
(MH2) Factor (dBuVv) (dBuv) (dBuv) (dB)
@B) | op. | Av. | or. | Av. | opr. | Av. | QP | AV
0.255 | 0.46 | 50.80 | 43.10 | 51.26 | 43.56 | 62.99 | 52.99 | -11.73 | -9.43
0.388 | 0.43 | 4190 | 40.20 | 42.33 | 40.63 | 59.19 | 49.19 | -16.86 | -8.56
0.689 | 0.39 | 34.20 | 28.50 | 34.59 | 28.89 | 56.00 | 46.00 | -21.41 | -17.11
1420 | 0.37 | 42.20 | 38.50 | 42.57 | 38.87 | 56.00 | 46.00 | -13.43 | -7.13
2267 | 0.37 | 4150 | 34.90 | 41.87 | 35.27 | 56.00 | 46.00 | -14.13 | -10.73
4279 | 0.38 | 38.20 | 28.10 | 38.58 | 28.48 | 56.00 | 46.00 | -17.42 | -17.52
NOTE :

1. Measurement uncertainty is +3.61dB
2. Emission level = Reading valus + Correction factor

3. Correction Factor = Cable loss + Insertion loss of LISN
4. Margin value = Emission level - Limit
5. The emission of other frequencies was very low against the limit.
6. "-": The Quasi-peak reading value also meets average limit and measurement with the average

detector

iS unnecessary.
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Temperature: 27 °C Humidity: 54 %RH

Frequency Range: 0.15-30 MHz  Tested Mode: 11B_CH11

Receiver Detector: Q.P. and AV. Modulation Type: QPSK

Tested By: Jeff Lo Tested Channel: 2462MHz

Tested Date: Feb. 24, 2012

Power Line Measured : Line
Freq. Correct.| Reading Value |[Emission Level Limit Margin
(MH2) Factor (dBuV) (dBuv) (dBuv) (dB)

@) | or. | Av. | P | Aav. | 0P | Av. | QP | Av

0.252 0.04 | 50.10 | 43.80 | 50.14 | 43.84 | 63.10 | 53.10 | -12.96 | -9.26
0.388 0.00 | 4190 | 40.50 | 41.90 | 40.50 | 59.19 | 49.19 | -17.29 | -8.69
0.998 | -0.04 | 31.30 | 26.30 | 31.26 | 26.26 | 56.00 | 46.00 | -24.74 | -19.74
1.423 | -0.03 | 43.10 | 39.30 | 43.07 | 39.27 | 56.00 | 46.00 | -12.93 | -6.73
3.783 0.02 | 39.10 | 32.20 | 39.12 | 32.22 | 56.00 | 46.00 | -16.88 | -13.78
4.705 0.04 | 38.10 | 31.40 | 38.14 | 31.44 | 56.00 | 46.00 | -17.86 | -14.56

Power Line Measured : Neutral
Freq. Correct.| Reading Value [Emission Level Limit Margin
(MH2) Factor (dBuVv) (dBuv) (dBuv) (dB)

@B) | op. | Av. | or. | Av. | opr. | Av. | QP | AV

0.252 | 0.46 | 50.20 | 42.90 | 50.66 | 43.36 | 63.10 | 53.10 | -12.44 | -9.74
0.392 | 0.43 | 4190 | 40.00 | 42.33 | 40.43 | 59.08 | 49.08 | -16.75 | -8.65
1.088 | 0.37 | 38.30 | 33.80 | 38.67 | 34.17 | 56.00 | 46.00 | -17.33 | -11.83
1.298 | 0.37 | 38.00 | 31.50 | 38.37 | 31.87 | 56.00 | 46.00 | -17.63 | -14.13
3.943 | 0.38 | 39.80 | 32.70 | 40.18 | 33.08 | 56.00 | 46.00 | -15.82 | -12.92
4439 | 0.39 | 38.20 | 31.90 | 38.59 | 32.29 | 56.00 | 46.00 | -17.41 | -13.71

NOTE :

1. Measurement uncertainty is +3.61dB
2. Emission level = Reading valus + Correction factor

3. Correction Factor = Cable loss + Insertion loss of LISN
4. Margin value = Emission level - Limit
5. The emission of other frequencies was very low against the limit.

6. "-": The Quasi-peak reading value also meets average limit and measurement with the average

detector

iS unnecessary.
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Temperature: 27 °C Humidity: 54 %RH

Frequency Range: 0.15-30 MHz  Tested Mode: 11G_CHA1

Receiver Detector: Q.P. and AV. Modulation Type: OFDM

Tested By: Jeff Lo Tested Channel: 2412MHZ

Tested Date: Feb. 24, 2012

Power Line Measured : Line
Freq. Correct.| Reading Value |[Emission Level Limit Margin
(MH2) Factor (dBuV) (dBuv) (dBuv) (dB)

@) | or. | Av. | P | Aav. | 0P | Av. | QP | Av

0.255 0.04 | 50.80 | 42.10 | 50.84 | 42.14 | 62.99 | 52.99 | -12.15 | -10.85
0.392 0.00 | 4190 | 3740 | 41.90 | 37.40 | 59.08 | 49.08 | -17.18 | -11.68
1423 | -0.03 | 34.20 | 28.30 | 34.17 | 28.27 | 56.00 | 46.00 | -21.83 | -17.73
3.783 0.02 | 43.40 | 39.30 | 43.42 | 39.32 | 56.00 | 46.00 | -12.58 | -6.68
4.818 0.05 | 38.70 | 31.40 | 38.75 | 31.45 | 56.00 | 46.00 | -17.25 | -14.55
8.166 0.10 | 38.10 | 33.30 | 38.20 | 33.40 | 60.00 | 50.00 | -21.80 | -16.60

Power Line Measured : Neutral
Freq. Correct.| Reading Value [Emission Level Limit Margin
(MH2) Factor (dBuVv) (dBuv) (dBuv) (dB)

@B) | op. | Av. | or. | Av. | opr. | Av. | QP | AV

0.263 | 0.46 | 50.90 | 43.70 | 51.36 | 44.16 | 62.76 | 52.76 | -11.40 | -8.60
0.392 | 043 | 42.00 | 39.80 | 42.43 | 40.23 | 59.08 | 49.08 | -16.65 | -8.85
1423 | 0.37 | 43.40 | 36.40 | 43.77 | 36.77 | 56.00 | 46.00 | -12.23 | -9.23
3.783 | 0.38 | 40.00 | 3.20 | 40.38 | 3.58 | 56.00 | 46.00 | -15.62 | -42.42
4818 | 0.40 | 38.20 | 29.70 | 38.60 | 30.10 | 56.00 | 46.00 | -17.40 | -15.90
8.166 | 0.46 | 32.50 | 23.40 | 32.96 | 23.86 | 60.00 | 50.00 | -27.04 | -26.14

NOTE :

1. Measurement uncertainty is +3.61dB
2. Emission level = Reading valus + Correction factor

3. Correction Factor = Cable loss + Insertion loss of LISN
4. Margin value = Emission level - Limit
5. The emission of other frequencies was very low against the limit.

6. "-": The Quasi-peak reading value also meets average limit and measurement with the average
detector is unnecessary.
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Date: Mar. 05, 2012

Temperature: 27 °C Humidity: 54 %RH

Frequency Range: 0.15-30 MHz  Tested Mode: 11G_CH®6

Receiver Detector: Q.P. and AV. Modulation Type: OFDM

Tested By: Jeff Lo Tested Channel: 2437TMHZ

Tested Date: Feb. 24, 2012

Power Line Measured : Line
Freq. Correct.| Reading Value |[Emission Level Limit Margin
(MH2) Factor (dBuV) (dBuv) (dBuv) (dB)

@) | or. | Av. | P | Aav. | 0P | Av. | QP | Av

0.263 0.04 | 50.90 | 47.10 | 50.94 | 47.14 | 62.76 | 52.76 | -11.82 | -5.62
0.388 0.00 | 42.00 | 40.30 | 42.00 | 40.30 | 59.19 | 49.19 | -17.19 | -8.89
1.088 | -0.04 | 38.40 | 33.90 | 38.36 | 33.86 | 56.00 | 46.00 | -17.64 | -12.14
1423 | -0.03 | 42.70 | 39.30 | 42.67 | 39.27 | 56.00 | 46.00 | -13.33 | -6.73
2.267 | -0.01 | 4140 | 37.40 | 41.39 | 37.39 | 56.00 | 46.00 | -14.61 | -8.61
4.693 0.04 | 38.00 | 31.50 | 38.04 | 31.54 | 56.00 | 46.00 | -17.96 | -14.46

Power Line Measured : Neutral
Freq. Correct.| Reading Value [Emission Level Limit Margin
(MH2) Factor (dBuVv) (dBuv) (dBuv) (dB)

@B) | op. | Av. | or. | Av. | opr. | Av. | QP | AV

0.259 | 0.46 | 51.20 | 46.40 | 51.66 | 46.86 | 62.87 | 52.87 | -11.21 | -6.01
0.388 | 0.43 | 4190 | 40.50 | 42.33 | 40.93 | 59.19 | 49.19 | -16.86 | -8.26
1.088 | 0.37 | 38.70 | 34.20 | 39.07 | 34.57 | 56.00 | 46.00 | -16.93 | -11.43
1423 | 0.37 | 43.70 | 38.10 | 44.07 | 38.47 | 56.00 | 46.00 | -11.93 | -7.53
2.271 0.37 | 41.50 | 36.40 | 41.87 | 36.77 | 56.00 | 46.00 | -14.13 | -9.23
4197 | 0.38 | 38.40 | 29.50 | 38.78 | 29.88 | 56.00 | 46.00 | -17.22 | -16.12

NOTE :

1. Measurement uncertainty is +3.61dB
2. Emission level = Reading valus + Correction factor

3. Correction Factor = Cable loss + Insertion loss of LISN
4. Margin value = Emission level - Limit
5. The emission of other frequencies was very low against the limit.

6. "-": The Quasi-peak reading value also meets average limit and measurement with the average

detector

iS unnecessary.
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Date: Mar. 05, 2012

Temperature: 27 °C Humidity: 54 %RH

Frequency Range: 0.15-30 MHz  Tested Mode: 11G_CH1M

Receiver Detector: Q.P. and AV. Modulation Type: OFDM

Tested By: Jeff Lo Tested Channel: 2462MHZ

Tested Date: Feb. 24, 2012

Power Line Measured : Line
Freq. Correct.| Reading Value |[Emission Level Limit Margin
(MH2) Factor (dBuV) (dBuv) (dBuv) (dB)

@) | or. | Av. | P | Aav. | 0P | Av. | QP | Av

0.267 0.04 | 50.70 | 43.10 | 50.74 | 43.14 | 62.65 | 52.65 | -11.91 | -9.51
0.392 0.00 | 4190 | 37.70 | 41.90 | 37.70 | 59.08 | 49.08 | -17.18 | -11.38
0.759 | -0.05 | 32.50 | 25.30 | 32.45 | 25.25 | 56.00 | 46.00 | -23.55 | -20.75
1.423 | -0.03 | 42.80 | 39.30 | 42.77 | 39.27 | 56.00 | 46.00 | -13.23 | -6.73
3.787 0.02 | 39.60 | 33.50 | 39.62 | 33.52 | 56.00 | 46.00 | -16.38 | -12.48
4.541 0.04 | 38.30 | 31.40 | 38.34 | 31.44 | 56.00 | 46.00 | -17.66 | -14.56

Power Line Measured : Neutral
Freq. Correct.| Reading Value [Emission Level Limit Margin
(MH2) Factor (dBuVv) (dBuv) (dBuv) (dB)

@B) | op. | Av. | or. | Av. | opr. | Av. | QP | AV

0.259 | 0.46 | 51.20 | 42.30 | 51.66 | 42.76 | 62.87 | 52.87 | -11.21 | -10.11
0.552 | 0.39 | 31.80 | 25.60 | 32.19 | 25.99 | 56.00 | 46.00 | -23.81 | -20.01
1.088 | 0.37 | 38.40 | 33.50 | 38.77 | 33.87 | 56.00 | 46.00 | -17.23 | -12.13
1423 | 0.37 | 42.20 | 38.80 | 42.57 | 39.17 | 56.00 | 46.00 | -13.43 | -6.83
3.802 | 0.38 | 39.70 | 35.90 | 40.08 | 36.28 | 56.00 | 46.00 | -15.92 | -9.72
4283 | 0.38 | 38.40 | 33.10 | 38.78 | 33.48 | 56.00 | 46.00 | -17.22 | -12.52

NOTE :

1. Measurement uncertainty is +3.61dB
2. Emission level = Reading valus + Correction factor

3. Correction Factor = Cable loss + Insertion loss of LISN
4. Margin value = Emission level - Limit
5. The emission of other frequencies was very low against the limit.

6. "-": The Quasi-peak reading value also meets average limit and measurement with the average
detector is unnecessary.
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Date: Mar. 05, 2012

Temperature: 27 °C Humidity: 54 %RH

Frequency Range: 0.15-30 MHz  Tested Mode: 11N_CH5

Receiver Detector: Q.P. and AV. Modulation Type: OFDM

Tested By: Jeff Lo Tested Channel: 2422MHZ

Tested Date: Feb. 24, 2012

Power Line Measured : Line
e Correct.| Reading Value |[Emission Level Limit Margin
(MH2) Factor (dBuV) (dBuV) (dBuV) (dB)

@B) [ orp. | Av. | QP | Av. | oP. | Av. | or | AV

0.271 0.04 | 4940 | 41.40 | 4944 | 4144 | 62.54 | 52.54 | -13.10 | -11.10
0.392 0.00 | 4210 | 36.70 | 42.10 | 36.70 | 59.08 | 49.08 | -16.98 | -12.38
0.654 | -0.04 | 32.80 | 24.30 | 32.76 | 24.26 | 56.00 | 46.00 | -23.24 | -21.74
1.291 -0.03 | 38.30 | 33.00 | 38.27 | 32.97 | 56.00 | 46.00 | -17.73 | -13.03
3.896 0.03 | 39.20 | 3140 | 39.23 | 31.43 | 56.00 | 46.00 | -16.77 | -14.57
4.259 0.03 | 38.10 | 32.20 | 38.13 | 32.23 | 56.00 | 46.00 | -17.87 | -13.77

Power Line Measured : Neutral
Freq. Correct.| Reading Value |[Emission Level Limit Margin
(MH2) Factor (dBuv) (dBuv) (dBuv) (dB)

@B) | op. | Av. | 0P | Av. | QP. | AV. | QP | AV

0.267 | 0.46 | 50.70 | 41.10 | 51.16 | 41.56 | 62.65 | 52.65 | -11.49 | -11.09
0.384 | 0.43 | 4050 | 32.40 | 40.93 | 32.83 | 59.30 | 49.30 | -18.37 | -16.47
1.091 0.37 | 37.60 | 30.30 | 37.97 | 30.67 | 56.00 | 46.00 | -18.03 | -15.33
1420 | 0.37 | 4150 | 31.50 | 41.87 | 31.87 | 56.00 | 46.00 | -14.13 | -14.13
3.673 | 0.38 | 39.40 | 33.00 | 39.78 | 33.38 | 56.00 | 46.00 | -16.22 | -12.62
4556 | 0.39 | 38.80 | 31.10 | 39.19 | 31.49 | 56.00 | 46.00 | -16.81 | -14.51

NOTE :

1. Measurement uncertainty is 13.

2. Emission level = Reading valus

61dB
+ Correction factor

3. Correction Factor = Cable loss + Insertion loss of LISN

4. Margin value = Emission level -

Limit

5. The emission of other frequencies was very low against the limit.
6. "-": The Quasi-peak reading value also meets average limit and measurement with the average

detector is unnecessary.
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Date: Mar. 05, 2012

Temperature: 27 °C Humidity: 54 %RH

Frequency Range: 0.15-30 MHz  Tested Mode: 11N_CHS8

Receiver Detector: Q.P. and AV. Modulation Type: OFDM

Tested By: Jeff Lo Tested Channel: 2437TMHZ

Tested Date: Feb. 24, 2012

Power Line Measured : Line
Freq. Correct.| Reading Value |[Emission Level Limit Margin
(MH2) Factor (dBuV) (dBuv) (dBuv) (dB)

@) | or. | Av. | P | Aav. | 0P | Av. | QP | Av

0.263 0.04 | 51.10 | 42.20 | 51.14 | 42.24 | 62.76 | 52.76 | -11.62 | -10.52
0.384 0.00 | 40.90 | 30.10 | 40.90 | 30.10 | 59.30 | 49.30 | -18.40 | -19.20
0.771 -0.05 | 35.30 | 25.40 | 35.25 | 25.35 | 56.00 | 46.00 | -20.75 | -20.65
1423 | -0.03 | 43.10 | 38.90 | 43.07 | 38.87 | 56.00 | 46.00 | -12.93 | -7.13
2.271 -0.01 | 4210 | 37.90 | 42.09 | 37.89 | 56.00 | 46.00 | -13.91 | -8.11
4.904 0.05 | 38.00 | 30.40 | 38.05 | 30.45 | 56.00 | 46.00 | -17.95 | -15.55

Power Line Measured : Neutral
Freq. Correct.| Reading Value [Emission Level Limit Margin
(MH2) Factor (dBuVv) (dBuv) (dBuv) (dB)

@B) | op. | Av. | or. | Av. | opr. | Av. | QP | AV

0.267 | 0.46 | 50.70 | 41.40 | 51.16 | 41.86 | 62.65 | 52.65 | -11.49 | -10.79
0.392 | 043 | 41.70 | 33.20 | 42.13 | 33.63 | 59.08 | 49.08 | -16.95 | -15.45
0.720 | 0.38 | 35.10 | 26.60 | 35.48 | 26.98 | 56.00 | 46.00 | -20.52 | -19.02
1420 | 0.37 | 42.20 | 33.80 | 42.57 | 34.17 | 56.00 | 46.00 | -13.43 | -11.83
3.630 | 0.38 | 39.00 | 27.40 | 39.38 | 27.78 | 56.00 | 46.00 | -16.62 | -18.22
4982 | 0.40 | 38.60 | 28.10 | 39.00 | 28.50 | 56.00 | 46.00 | -17.00 | -17.50

NOTE :

1. Measurement uncertainty is +3.61dB
2. Emission level = Reading valus + Correction factor

3. Correction Factor = Cable loss + Insertion loss of LISN
4. Margin value = Emission level - Limit
5. The emission of other frequencies was very low against the limit.

6. "-": The Quasi-peak reading value also meets average limit and measurement with the average

detector

iS unnecessary.
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Date: Mar. 05, 2012

Temperature: 27 °C Humidity: 54 %RH

Frequency Range: 0.15-30 MHz  Tested Mode: 11N_CH11

Receiver Detector: Q.P. and AV. Modulation Type: OFDM

Tested By: Jeff Lo Tested Channel: 2452MHZ

Tested Date: Feb. 24, 2012

Power Line Measured : Line
Freq. Correct.| Reading Value |[Emission Level Limit Margin
(MH2) Factor (dBuV) (dBuv) (dBuv) (dB)

@) | or. | Av. | P | Aav. | 0P | Av. | QP | Av

0.255 0.04 | 51.10 | 40.10 | 51.14 | 40.14 | 62.99 | 52.99 | -11.85 | -12.85
0.392 0.00 | 4190 | 40.10 | 41.90 | 40.10 | 59.08 | 49.08 | -17.18 | -8.98
0.705 | -0.05 | 35.10 | 28.30 | 35.05 | 28.25 | 56.00 | 46.00 | -20.95 | -17.75
1.283 | -0.03 | 34.70 | 24.20 | 34.67 | 24.17 | 56.00 | 46.00 | -21.33 | -21.83
3.545 0.02 | 38.40 | 26.30 | 38.42 | 26.32 | 56.00 | 46.00 | -17.58 | -19.68
4.892 0.05 | 38.30 | 31.40 | 38.35 | 31.45 | 56.00 | 46.00 | -17.65 | -14.55

Power Line Measured : Neutral
Freq. Correct.| Reading Value [Emission Level Limit Margin
(MH2) Factor (dBuVv) (dBuv) (dBuv) (dB)

@B) | op. | Av. | or. | Av. | opr. | Av. | QP | AV

0.263 | 0.46 | 51.30 | 43.80 | 51.76 | 44.26 | 62.76 | 52.76 | -11.00 | -8.50
0.388 | 0.43 | 4210 | 40.30 | 42.53 | 40.73 | 59.19 | 49.19 | -16.66 | -8.46
0.775 | 0.38 | 34.50 | 24.70 | 34.88 | 25.08 | 56.00 | 46.00 | -21.12 | -20.92
1.509 | 0.37 | 33.30 | 25.60 | 33.67 | 25.97 | 56.00 | 46.00 | -22.33 | -20.03
3.713 | 0.38 | 39.80 | 27.40 | 40.18 | 27.78 | 56.00 | 46.00 | -15.82 | -18.22
4603 | 0.39 | 38.70 | 25.90 | 39.09 | 26.29 | 56.00 | 46.00 | -16.91 | -19.71

NOTE :

1. Measurement uncertainty is +3.61dB
2. Emission level = Reading valus + Correction factor

3. Correction Factor = Cable loss + Insertion loss of LISN
4. Margin value = Emission level - Limit
5. The emission of other frequencies was very low against the limit.
6. "-": The Quasi-peak reading value also meets average limit and measurement with the average
detector is unnecessary.
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4.2 RADIATED EMISSION TEST
421 LIMIT

FCC Part15, Subpart C Section 15.209 limit of radiated emission for frequency
below1000MHz. The emissions from an intentional radiator shall not exceed the field
strength levels specified in the following table:

FREQUENCY (MHz) DISTANCE (m) F'E'—([()j SI\F/{/En’\;GTH
0.009 - 0.490 300 2400/F(KHz)
0.490 - 1.705 30 24000/F (KHz)
1.705 - 30 30 30
30 - 88 3 40.0
88 - 216 3 43.5
216 - 960 3 46.0
Above 960 3 54.0

NOTE :

1. In the emission tables above , the tighter limit applies at the band edges.

2. Distance refers to the distance between measuring instrument, antemma, and the closest point of
any part of the device or system.

3.

FCC Part 15, Section15.35(b) limit of radiated emission for frequency above 1000
MHz

Class A (dBuV/m) (at 3m) | Class B (dBuV/m) (at 3m)
PEAK AVERAGE PEAK AVERAGE
Above 1000 80.0 60.0 74.0 54.0

FREQUENCY (MHz)

FCC Part 15, Section15.249 limit of radiated emission:
Fundamental Harmonics

PEAK AVERAGE PEAK AVERAGE

2400 — 2483.5 114dBuV/m 50mV/m 74dBuV/m 500uV/m
(NOTE2) | (94dBuVim) | (NnoTE2) |(54dBuUV/m)

FREQUENCY (MHz)

NOTE :

1. Field strength limits are specified at a distance of 3 meters.

2. the peak field strength of any emission shall not exceed the maximum permitted
average limits specified above by more than 20 dB under any condition of
modulation.
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4.2.2 TEST EQUIPMENT

The following test equipment was used during the radiated emission test:

EQUIPMENT/ MODEL#  |DUE DATE OF CAL. &
FACILITIES | o ECIFICATIONS IMANUFACTURER SERIAL# CAL. CENTER
EMI TEST 20 MHz TO ROHDE & ESVS30/ Dec. 2012
RECEIVER 1000 MHz SCHWARZ 841977/003 ETC
BI-LOG CBL6141A /
30MHz to 2GHz  |SCHFFNER May. 2012
ANTENNA 4128 ETC
COAXIAL LMR-400 /
30M TIMES Nov. 2012
CABLE #30M SRT
FC-943 /
FILTER 2 LINE, 30A FIL.COIL May. 2012
869 ETC
3-10M Jun. 2012
OATS MEASUREMENT o~V SRT-1 SRT
SPECTRUM ROHDE & FSP40 /
9K-40GHz Dec. 2012
ANALYZER SCHWARZ 100093 ETC
1GHz TO 8449B/ Jan. 2012
PRE-AMPLIFIER
26.5 GHz AGILENT 3008A01019 ETC
1GHz TO 3115/ Nov. 2012
HORN ANTENNA | o GH2 EMCO 9602-4681 ETC
SF102-40/2*11/  |Feb. 2012
K-TYPE CABLE | 15M HUBER SUHNER [ oo 1o
SF102-40/2*11/  |May. 2012
K-TYPE CABLE | 1M HUBER SUHNER [ " g

NOTE:

1. The calibration interval of the above test equipment is one year and the calibrations are traceable
to NML/ROC and NIST/USA.
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4.2.3 TEST SET-UP

(30MHz~1000MHz)
|+ m o1 |
| 3 10m |
Im to 4m
EUT
Non-conducted table T B
" Ground
Hom Plane
l = i
Controller
[Tuntable/Antenna)
‘-—

Fliter —AC Power Input Receiver
50 ohm coxial

cahle

NOTE :
1. The EUT system was put on a wooden table with 0.8m heights above a ground plane.
2. For the actual test configuration, please refer to the photos of testing.
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TEST SET- UP (1GHz - 25GHz)

power cable

/ I
(Horn antenna)
Turn Table
l 1-4m
EUT
0.8 m coaxial
< cable
A 4
3m T
Ground
plane Filter
Power input
Pre-amplifier

NOTE :

Spectrum analyzer

1.The EUT system was put on a wooden table with 0.8m heights above a ground plane.
For the actual test configuration, please refer to the photos of testing.
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4.2.4 TEST PROCEDURE

The EUT was tested according to the requirement of ANSI C63.4:2003 and

CISPR 22:2008. The measurements were made at an open area test site with 3
meter measurement distance under 1 GHz and with 3m distance above 1GHz. The
frequency spectrum measured started from 30 MHz. Under 1 GHz, all readings were
quasi-peak values with 120 kHz resolution bandwidth of the test receiver. Above 1
GHz, the measurements were made at an open area test site with 3 meter
measurement distance and all readings were peak or average values with 1 MHz
resolution bandwidth of the test receiver. The EUT system was operated in all typical
methods by users. The cables connected to EUT and support units were moved to
find the maximum emission levels for each frequency.

First, find the margin or higher points at least 6 points by software, then use manual
to find the maximum data. The procedure is referred on the test procedure of SRT
LAB.
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425 TEST RESULT

Temperature: 23°C Humidity: 57 %RH
Frequency Range: 30 — 1000 MHz Measured Distance: 3m
Receiver Detector: Q.P. Tested Mode: 11B_CH1
Tested By: Jeff Lo Tested Date: Feb. 24, 2012
Antenna Polarization : Horizontal
Cable |Antenna| Reading | Emission o )
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBpVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBuVv/m)
55.3100 1.15 | 11.70 16.4 29.3 40.0 -10.8 213 3.92
68.1700 1.20 8.30 18.3 27.8 40.0 -12.2 205 3.88
1563.0190 | 1.73 | 1242 171 31.3 43.5 -12.3 117 3.62
176.8300 | 1.80 | 10.70 23.6 36.1 43.5 -7.4 57 3.55
204.1500 | 1.94 | 11.96 15.9 29.8 43.5 -13.7 353 3.46
497.5100 | 3.19 | 17.96 10.6 31.7 46.0 -14.3 176 2.55
Antenna Polarization : Vertical
Cable |Antenna| Reading | Emission . _
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHzZ) (dBuv/m) | (dB)
(dB) | (dB/m) | (dBpV) | (dBuV/m)
54.6100 1.14 | 12.14 18.4 31.7 40.0 -8.3 150 1.08
92.6900 1.40 8.92 20.7 31.0 43.5 -12.5 266 1.19
112.6300 | 1.50 | 11.18 17.7 30.4 43.5 -13.1 357 1.26
153.0170 | 1.73 | 12.42 21.4 35.6 43.5 -8.0 159 1.38
190.3900 | 1.90 | 10.90 20.7 33.5 43.5 -10.0 35 1.50
309.7200 | 2.44 | 14.12 17.2 33.8 46.0 -12.2 169 1.87
NOTE :

1. Measurement uncertainty is +4.73dB.
2. "™": Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss.
4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 23°C Humidity: 57 %RH
Frequency Range: 30 — 1000 MHz Measured Distance: 3m
Receiver Detector: Q.P. Tested Mode: 11B_CH6
Tested By: Jeff Lo Tested Date: Feb. 24, 2012
Antenna Polarization : Horizontal
Cable |Antenna| Reading | Emission . _
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBuVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBuV/m)
53.1700 1.13 12.58 12.8 26.5 40.0 -13.5 312 3.93
153.4400 | 1.73 | 1242 22.0 36.2 43.5 -7.4 155 3.62
309.8600 | 2.44 | 14.12 18.1 34.7 46.0 -11.3 31 3.13
497.4800 | 3.19 | 17.96 10.4 31.5 46.0 -14.5 42 2.55
517.6400 | 3.27 | 18.20 17.3 38.8 46.0 -7.2 252 2.49
934.2900 | 4.57 | 23.85 3.5 31.9 46.0 -141 111 1.20
Antenna Polarization:Vertical
Cable |Antenna| Reading | Emission L .
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBuVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBuVv/m)
53.1500 1.13 12.58 6.8 20.5 40.0 -19.5 23 1.07
98.8700 1.40 9.58 1.4 224 43.5 -21.1 95 1.21
1563.4700 | 1.73 | 12.42 8.6 22.7 43.5 -20.8 341 1.38
309.8800 | 2.44 | 14.12 10.2 26.7 46.0 -19.3 256 1.87
465.2700 | 3.06 | 17.51 13.8 34.4 46.0 -11.7 147 2.35
778.5700 | 4.01 22.01 14.6 40.6 46.0 -5.4 314 3.32
NOTE :

1. Measurement uncertainty is +4.73dB.
2. "": Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss.
4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 23°C Humidity: 57 %RH
Frequency Range: 30 — 1000 MHz Measured Distance: 3m
Receiver Detector: Q.P. Tested Mode: 11B_CH11
Tested By: Jeff Lo Tested Date: Feb. 24, 2012
Antenna Polarization : Horizontal
Cable |Antenna| Reading | Emission o )
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBuVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBuVv/m)
52.1700 1.12 13.02 14.5 28.6 40.0 -11.4 33 3.93
153.8700 | 1.73 | 12.42 20.9 35.1 43.5 -8.5 338 3.62
198.9600 | 1.90 11.62 18.2 31.7 43.5 -11.8 144 3.48
309.7200 | 2.44 | 14.12 17.8 34.4 46.0 -11.6 159 3.13
497.6400 | 3.19 | 17.96 10.5 31.6 46.0 -14.4 20 2.55
778.5700 | 4.01 22.01 5.2 31.2 46.0 -14.8 259 1.68
Antenna Polarization:Vertical
Cable |Antenna| Reading | Emission _ _
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBuVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBuVv/m)
52.1500 1.12 13.02 18.0 32.1 40.0 -7.9 223 1.07
1563.8900 | 1.73 | 12.42 20.0 34.2 43.5 9.4 295 1.38
309.7500 | 2.44 | 14.12 19.6 36.2 46.0 -9.8 143 1.87
465.4800 | 3.06 | 17.51 4.2 24.8 46.0 -21.2 59 2.35
909.7700 | 4.52 | 23.30 9.1 36.9 46.0 -9.1 248 3.72
967.4500 | 4.63 | 24.34 13.2 42.2 54.0 -11.8 143 3.90
NOTE :

1. Measurement uncertainty is +4.73dB.
2. "™": Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss.
4. The field strength of other emission frequencies were very low against the limit.

FMNG-059.10 REPORT




Spectrum Research

& Testing Lab., Inc.
No.167,Ln. 780, Shan-Tong

LAB.
Y Rd..Ling 8, Shan-Tong Li,
Chung-Li City, Taoyuan County
320, Taiwan (R.O.C.)

TEST REPORT

Reference No.: A12021309-01
Report No.:FCCA12021309-01
FCC ID: ZTT-SR300

Page:28 of 81
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Temperature: 23°C Humidity: 57 %RH
Frequency Range: 30 — 1000 MHz Measured Distance: 3m
Receiver Detector: Q.P. Tested Mode: 11G_CH1
Tested By: Jeff Lo Tested Date: Feb. 24, 2012
Antenna Polarization : Horizontal
Cable |Antenna| Reading | Emission o )
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBuVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBpV/m)
56.4100 1.16 11.26 18.4 30.8 40.0 -9.2 252 3.92
117.1200 | 1.50 11.63 19.6 32.7 43.5 -10.8 133 3.73
153.7800 | 1.73 | 12.42 19.9 34.1 43.5 -9.5 266 3.62
177.5300 | 1.80 | 10.65 224 34.9 43.5 -8.7 355 3.54
309.7200 | 2.44 | 14.12 20.6 37.2 46.0 -8.8 120 3.13
497.1800 | 3.19 | 17.96 12.3 334 46.0 -12.6 38 2.56
Antenna Polarization:Vertical
Cable |Antenna| Reading | Emission _ _
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBpVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBuVv/m)
53.9100 1.13 | 12.58 8.3 22.0 40.0 -18.0 233 1.07
117.1500 | 1.50 11.63 4.4 17.6 43.5 -25.9 56 1.27
153.7500 | 1.73 | 12.42 6.1 20.3 43.5 -23.2 212 1.38
174.3800 | 1.80 | 10.80 7.2 19.8 43.5 -23.7 199 1.45
309.7400 | 244 | 14.12 10.6 27.2 46.0 -18.8 261 1.87
465.8700 | 3.06 | 17.51 11.7 32.3 46.0 -13.7 278 2.35
NOTE :

1. Measurement uncertainty is +4.73dB.
2. "™": Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss.
4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 23°C Humidity: 57 %RH
Frequency Range: 30 — 1000 MHz Measured Distance: 3m
Receiver Detector: Q.P. Tested Mode: 11G_CH6
Tested By: Jeff Lo Tested Date: Feb. 24, 2012

Antenna Polarization : Horizontal

Cable |Antenna| Reading | Emission

Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBuVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBuVv/m)
54.6100 1.14 12.14 204 33.7 40.0 -6.3 101 3.92
89.0170 1.39 8.65 23.2 33.2 43.5 -10.3 203 3.82
116.4200 | 1.50 11.54 20.1 33.1 43.5 -10.4 305 3.73
153.1100 | 1.73 12.42 21.4 35.6 43.5 -8.0 211 3.62
176.8100 | 1.80 10.70 23.1 35.6 43.5 -7.9 38 3.55
309.4400 | 2.44 14.12 20.3 36.9 46.0 -9.1 244 3.14
Antenna Polarization:Vertical
Cable |Antenna| Reading | Emission _ _
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBuV/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBuv/m)
54.6400 1.14 12.14 19.0 32.3 40.0 -1.7 259 1.08
84.3200 1.34 8.40 20.9 30.6 40.0 9.4 147 1.17
114.6700 | 1.50 11.36 23.8 36.7 43.5 -6.8 117 1.26
175.1400 | 1.80 10.75 21.6 34.2 43.5 94 39 1.45
194.2700 | 1.90 11.26 20.6 33.8 43.5 -9.7 97 1.51
309.4600 | 2.44 14.12 18.9 35.5 46.0 -10.5 208 1.86
NOTE :

1. Measurement uncertainty is +4.73dB.

2. "™": Measurement does not apply for this frequency.

3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss.

4. The field strength of other emission frequencies were very low against the limit.
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Date: Mar. 05, 2012

Temperature: 23°C Humidity: 57 %RH
Frequency Range: 30 — 1000 MHz Measured Distance: 3m
Receiver Detector: Q.P. Tested Mode: 11G_CHM
Tested By: Jeff Lo Tested Date: Feb. 24, 2012
Antenna Polarization : Horizontal
Cable |Antenna| Reading | Emission o )
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBuVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBpV/m)
54.3800 1.14 | 12.14 19.0 32.3 40.0 -1.7 53 3.91
68.2900 1.20 8.30 19.7 29.2 40.0 -10.8 259 3.87
116.6100 | 1.50 11.54 19.7 32.7 43.5 -10.8 111 3.72
153.7800 | 1.73 | 12.42 19.7 33.9 43.5 -9.7 351 3.61
176.8800 | 1.80 | 10.70 21.7 34.2 43.5 -9.3 285 3.52
309.5300 | 2.44 | 14.12 20.3 36.9 46.0 -9.1 139 3.11
Antenna Polarization:Vertical
Cable |Antenna| Reading | Emission _ _
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBpVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBuVv/m)
53.1700 1.13 | 12.58 16.6 30.3 40.0 -9.7 22 1.07
117.4800 | 1.50 11.63 211 34.2 43.5 -9.3 142 1.27
153.7500 | 1.73 | 12.42 18.4 32.6 43.5 -11.0 159 1.38
176.8400 | 1.80 | 10.70 22.7 35.2 43.5 -8.3 321 1.45
309.5500 | 244 | 14.12 19.3 35.9 46.0 -10.1 122 1.86
726.7300 | 3.85 | 21.32 9.7 34.9 46.0 -11.1 202 3.15
NOTE :

1. Measurement uncertainty is +4.73dB.
2. "™": Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss.
4. The field strength of other emission frequencies were very low against the limit.
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1. Measurement uncertainty is +4.73dB.
2. "™": Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss.
4. The field strength of other emission frequencies were very low against the limit.

Temperature: 23°C Humidity: 57 %RH
Frequency Range: 30 — 1000 MHz Measured Distance: 3m
Receiver Detector: Q.P. Tested Mode: 11N_CH5
Tested By: Jeff Lo Tested Date: Feb. 24, 2012
Antenna Polarization : Horizontal
Cable |Antenna| Reading | Emission o )
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBpVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBuVv/m)
54.6100 1.14 | 12.14 17.7 31.0 40.0 -9.0 111 3.92
68.4400 1.20 8.30 18.5 28.0 40.0 -12.0 244 3.88
116.3800 | 1.50 | 11.54 19.5 32.5 43.5 -11.0 256 3.73
1563.9100 | 1.73 | 12.42 20.9 35.1 43.5 -8.5 131 3.62
176.8300 | 1.80 | 10.70 22.0 34.5 43.5 -9.0 22 3.55
309.1100 | 244 | 1412 17.9 34.5 46.0 -11.5 147 3.14
Antenna Polarization:Vertical
Cable |Antenna| Reading | Emission . _
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHzZ) (dBuv/m) | (dB)
(dB) | (dB/m) | (dBpV) | (dBuV/m)
53.1100 1.13 | 12.58 20.1 33.8 40.0 -6.2 122 1.07
87.3300 1.37 8.55 21.6 31.5 40.0 -8.5 156 1.18
117.6400 | 1.50 | 11.63 21.6 34.7 43.5 -8.8 253 1.27
146.1300 | 1.70 | 12.64 24.0 38.3 43.5 -5.2 123 1.36
176.8500 | 1.80 | 10.70 25.9 38.4 43.5 -5.1 103 1.45
309.1400 | 244 | 14.12 19.8 36.4 46.0 -9.6 205 1.86
NOTE :
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320, Taiwan (R.O.C.) Date: Mar. 05, 2012
Temperature: 23°C Humidity: 57 %RH
Frequency Range: 30 — 1000 MHz Measured Distance: 3m
Receiver Detector: Q.P. Tested Mode: 11N_CH8
Tested By: Jeff Lo Tested Date: Feb. 24, 2012

Antenna Polarization : Horizontal

Cable |Antenna| Reading | Emission

Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBuVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBuVv/m)
56.3300 1.16 11.26 19.7 32.1 40.0 -7.9 305 3.90
68.4900 1.20 8.30 19.4 28.9 40.0 -11.1 204 3.87
89.1700 1.39 8.65 22.5 32.5 43.5 -11.0 188 3.84
114.3800 | 1.50 11.36 20.5 33.4 43.5 -10.1 1" 3.75
1563.9100 | 1.73 12.42 22.1 36.3 43.5 -7.3 39 3.63
176.5900 | 1.80 10.70 22.3 34.8 43.5 -8.7 295 3.56
Antenna Polarization:Vertical
Cable |Antenna| Reading | Emission . _
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBpVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBuVv/m)
52.2200 1.12 13.02 18.6 32.7 40.0 -7.3 98 1.07
87.4100 1.37 8.55 22.1 32.0 40.0 -8.0 78 1.18
114.3500 | 1.50 11.36 20.5 33.4 43.5 -10.1 108 1.26
153.9300 | 1.73 12.42 22.7 36.9 43.5 -6.7 222 1.38
177.5300 | 1.80 10.65 23.6 36.1 43.5 -7.5 312 1.46
309.7200 | 2.44 14.12 17.8 34.4 46.0 -11.6 207 1.87
NOTE :

1. Measurement uncertainty is +4.73dB.

2. ™": Measurement does not apply for this frequency.

3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss.

4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 23 °C Humidity: 57 %RH
Frequency Range: 30 — 1000 MHz Measured Distance: 3m
Receiver Detector: Q.P. Tested Mode: 11N_CH11
Tested By: Jeff Lo Tested Date: Feb. 24, 2012
Antenna Polarization : Horizontal
Cable |Antenna| Reading | Emission . _
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBuVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBuVv/m)
57.0700 1.17 | 10.82 16.2 28.2 40.0 -11.8 104 3.92
68.1800 1.20 8.30 18.1 27.6 40.0 -12.4 117 3.88
116.4200 | 1.50 11.54 19.3 32.3 43.5 -11.2 28 3.73
153.1100 | 1.73 | 1242 18.2 324 43.5 -11.2 24 3.62
176.8300 | 1.80 | 10.70 21.2 33.7 43.5 -9.8 115 3.55
517.2800 | 3.27 | 18.20 17.3 38.8 46.0 -7.2 309 2.49
Antenna Polarization:Vertical
Cable |Antenna| Reading | Emission o )
Frequency Limit Margin
Loss | Factor Data Level AZ(°) | EL(m)
(MHz) (dBuVv/m) | (dB)
(dB) | (dB/m) | (dBuV) | (dBuVv/m)
57.0900 1.17 | 10.82 22.3 34.3 40.0 -5.7 109 1.08
86.4500 1.36 8.50 22.6 32.5 40.0 -7.5 244 1.17
114.3900 | 1.50 11.36 21.6 34.5 43.5 -9.0 331 1.26
163.1400 | 1.73 | 12.42 214 35.6 43.5 -8.0 246 1.38
176.8500 | 1.80 | 10.70 24.0 36.5 43.5 -7.0 259 1.45
309.7200 | 2.44 | 14.12 19.7 36.3 46.0 -9.7 17 1.87
NOTE :

1. Measurement uncertainty is +4.73dB.
2. "": Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss.
4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 23°C Humidity: 57 %RH
Frequency Range: 1-25GHz Measured Distance: 3m
Receiver Detector: PK. or AV. Tested Mode: 11B
Tested By: Jeff Lo Tested Channel: 2412MHz
Tested Date: Feb. 24, 2012 Modulation Type: QPSK
Antenna Polarization : Horizontal
G| A Reading | Emission L Margin
B T | cm | b |00 | "G a2
PK. [AV. | PK. | AV. | PK. | AV. | PK. | AW
2412.00 | -33.88 | 28.11 | 88.2 |77.5| 82.4 |71.7| 114 | 94.0 |-31.6|-22.3| 337 |2.08
3017.56 |-33.73 | 30.13 | 44.9 (34.1| 41.3 |30.5/74.0|54.0|-32.7|-23.5| 289 |1.89
3487.66 |-33.35| 31.07 | 44.5 (33.9| 42.2 |31.6/74.0|54.0|-31.8|-22.4| 183 |1.75
3987.73 | -33.16 | 32.37 | 45.3 (34.2| 44.5 |33.4|74.0|54.0 |-29.5|-20.6| 177 |1.60
4507.17 |-32.91 | 32.51 | 44.8 |33.6| 44.4 |33.2/74.0|54.0|-29.6/-20.8| 169 |1.45
5077.48 | -32.76 | 33.46 | 45.5 (34.4| 46.2 |35.1|74.0|54.0 |-27.8|-18.9| 73 |[1.28
Antenna Polarization : Vertical
o - Reading Emission L Margin
-l o e G I R
PK. [AV.| PK. | AV. | PK. | AV. | PK. AV.
2412.00 |-33.88 | 28.11 | 88.2 |77.4| 82.4 |71.7| 114 |94.0|-31.6 |-22.3 | 237 |1.42
3067.12 | -33.69 | 30.23 | 44.1 (33.4| 40.6 |29.9|74.0|54.0|-33.4|-24.1| 188 [1.62
3637.91 | -33.29 | 31.46 | 44.6 (32.1| 42.8 |30.3|74.0|54.0/-31.2|-23.7 | 180 [1.79
3882.84 | -33.20 | 32.09 | 43.4 (32.8| 42.3 |31.7|74.0|54.0|-31.7 |-22.3 | 276 |1.86
4607.35 | -32.88 | 32.69 | 43.2 |32.9| 43.0 |32.7|74.0 |54.0|-31.0 |-21.3 | 266 |2.08
5227.66 |-32.71 | 33.58 | 42.9 (31.3| 43.7 |32.2|74.0|54.0/-30.3 | -21.8 | 358 |2.27
NOTE :

1. Measurement uncertainty is 3.7

dB.

2. "™": The Peak reading value also meets average limit and measurement with the average detector is

unnecessary.

3. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

4. The field strength of other emission frequencies were very low against the limit.
5. (F):The field stregth of fundamental frequency.
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Temperature: 23 °C Humidity: 57 %RH
Frequency Range: 1-25GHz Measured Distance: 3m
Receiver Detector: PK. or AV. Tested Mode: 11B
Tested By: Jeff Lo Tested Channel: CHG6 : 2442MHz
Tested Date: Feb. 24, 2012 Modulation Type: QPSK
Antenna Polarization : Horizontal
e Y (. Reading Emission Ll Margin
S T | om | e |00 | "6 22
PK. [AV. | PK. | AV. | PK. | AV. | PK. | AW
2437.00 | -33.88 | 28.16 | 92.5 |81.4| 86.8 |75.7| 114 | 94.0 |-27.2|-18.3| 341 |2.07
3187.44 | -33.59 | 30.47 | 45.9 (35.5| 42.8 |32.4/74.0|54.0 |-31.2|-21.6| 288 |1.84
3967.61 |-33.17 | 32.31 | 44.8 [33.9| 44.0 |33.0/74.0|54.0|-30.0|-21.0| 176 |1.61
4642.33 | -32.88 | 32.76 | 42.7 |31.4| 42.6 |31.3|74.0|54.0 |-31.4|-22.7| 166 |1.41
4997.82 | -32.79 | 33.39 | 42.0 |31.6| 42.6 |32.2/74.0|54.0 |-31.4|-21.8| 71 |1.30
5332.17 | -32.68 | 33.67 | 42.9 (32.2| 43.8 |33.2|74.0|54.0 |-30.2|-20.8/ 67 |[1.20
Antenna Polarization : Vertical
o - Reading Emission L Margin
it I Kl OGS
PK. [AV.| PK. | AV. | PK. | AV. | PK. AV.
2437.00 | -33.88 | 28.16 | 90.9 [79.9| 85.2 |74.2| 114 |94.0|-28.8 |-19.8 | 239 |1.43
3502.59 |-33.34 | 31.11 | 45.8 (34.3| 43.5 |32.1|74.0|54.0/-30.5|-21.9| 183 [1.75
3957.31 | -33.18 | 32.29 | 45.2 (34.7| 44.3 |33.8|74.0|54.0|-29.7 | -20.2 | 277 |1.89
4802.38 |-32.84 | 33.04 | 43.7 |32.1| 43.9 |32.3|74.0(54.0/-30.1 |-21.7 | 264 |2.14
4997.59 |-32.79 | 33.39 | 42.7 |32.2| 43.3 |32.8|74.0(54.0|/-30.7 |-21.2| 262 |2.20
5337.78 | -32.68 | 33.67 | 44.0 (33.9] 45.0 |34.9|74.0|54.0/-29.0 |-19.1 | 358 (2.30
NOTE :

1. Measurement uncertainty is 3.7

dB.

2."": The Peak reading value also meets average limit and measurement with the average detector is

unnecessary.

3. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

4. The field strength of other emission frequencies were very low against the limit.
5. (F):The field stregth of fundamental frequency.
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Date: Mar. 05, 2012

Temperature: 23 °C Humidity: 57 %RH
Frequency Range: 1-25GHz Measured Distance: 3m
Receiver Detector: PK. or AV. Tested Mode: 11B
Tested By: Jeff Lo Tested Channel: CH11 : 2462MHz
Tested Date: Feb. 24, 2012 Modulation Type: QPSK
Antenna Polarization : Horizontal
e Y (. Reading Emission Ll Margin
Fr?&lﬁzr;cy ngcét))r EjaBC}r%r) (dDS‘tﬁ/) (dlé(a/ellm) (dBpv/m) (dB) '?;? (Iil]‘)
PK. [AV. | PK. | AV. | PK. | AV. | PK. | AW
2462.00 | -33.87 | 28.22 | 103.9 |92.9| 98.2 |87.2| 114 | 94.0 |-15.8| -6.8 | 352 |2.06
2367.48 | -33.89 | 28.01 | 56.2 |45.8| 50.3 |39.9/74.0|54.0 |-23.7|-14.1| 306 |2.09
2502.44 | -33.86 | 28.31 | 52.0 |41.4| 46.5 |35.8/74.0|54.0 |-27.5|-18.2| 299 |2.05
2602.12 | -33.84 | 28.67 | 47.6 |36.6| 42.4 |31.4/74.0|54.0 |-31.6|-22.6| 293 |2.02
3137.59 |-33.63 | 30.37 | 45.4 (34.3| 42.2 |31.0/74.0|54.0|-31.8|-23.0| 288 |1.86
4178.84 | -33.07 | 32.44 | 44.7 |33.3| 44.1 |32.7/74.0|54.0 |-29.9|-21.3| 174 |1.55
Antenna Polarization : Vertical
e Y (. Reading Emission Ll Margin
T T | Gm | obom | G4
PK. [AV.| PK. | AV. | PK. | AV. | PK. AV.
2462.00 | -33.87 | 28.22 | 91.4 |81.3| 85.8 |75.6| 114 |94.0|-28.2 |-18.4| 240 |1.44
2912.14 | -33.76 | 29.78 | 43.8 [32.9| 39.8 |28.9|74.0 |54.0|-34.2 |-25.1 | 185 |1.57
3277.56 |-33.52 | 30.65 | 46.2 (35.6| 43.3 |32.7 |74.0|54.0/-30.7 | -21.3 | 187 |1.68
3712.28 | -33.26 | 31.65 | 44.9 [33.3| 43.2 |31.7|74.0|54.0/-30.8 | -22.3 | 279 |1.81
4267.94 | -33.03 | 32.45 | 43.9 |32.2| 43.3 |31.6|74.0 |54.0|-30.7 |-22.4 | 272 |1.98
5417.83 | -32.65| 33.73 | 43.8 [31.5| 44.9 |32.6|74.0|54.0/-29.1 |-21.4| 356 |2.33
NOTE :

1. Measurement uncertainty is £3.7dB.

2."™": The Peak reading value also meets average limit and measurement with the average detector is

unnecessary.

3. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

4. The field strength of other emission frequencies were very low against the limit.

5. (F):The field stregth of fundamental frequency.
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Date: Mar. 05, 2012

Temperature: 23°C Humidity: 57 %RH
Frequency Range: 1-25GHz Measured Distance: 3m
Receiver Detector: PK. or AV. Tested Mode: 11G
Tested By: Jeff Lo Tested Channel: CH1:2412MHZ
Tested Date: Feb. 24, 2012 Modulation Type: OFDM
Antenna Polarization : Horizontal
G| A Reading | Emission L Margin
g T | i | b | 5| 6 e
PK. [AV.| PK. | AV. | PK. | AV. | PK. | AW
2412.00 | -33.88 | 28.11 | 83.2 |72.4| 77.4 |66.6| 114 | 94.0 |-36.6|-27.4| 332 |2.08
1822.38 |-34.19 | 26.56 | 48.6 |37.8| 40.9 |30.2|/74.0|54.0|-33.1|-23.8| 40 |2.25
2892.33 | -33.77 | 29.71 | 43.5 |32.2| 39.5 |28.1|74.0|54.0 |-34.5|-25.9| 286 |1.93
3237.49 | -33.55 | 30.57 | 45.0 (34.9| 42.1 |31.9|74.0|54.0 |-31.9|-22.1| 286 |[1.83
3847.63 | -33.22 | 32.00 | 44.2 [33.8| 43.0 |32.6|74.0|54.0 [-31.0|-21.4| 177 |1.65
4387.99 |-32.97 | 32.48 | 43.6 |31.6| 43.1 |31.1/74.0|54.0|-30.9(-22.9| 170 |1.48
Antenna Polarization : Vertical
e Reading Emission Limit Margin
gl G
PK. | AV.| PK. | AV. | PK. [ AV. | PK. AV.
2412.00 | -33.88 | 28.11 | 94.4 |83.4| 88.6 |77.7| 114 |94.0/-25.4 |-16.3 | 243 |1.42
3557.89 |-33.32 | 31.25 | 44.7 (33.3| 42.6 |31.2|74.0|54.0|1-31.4|-22.8 | 182 (1.77
4117.00 |-33.10 | 32.42 | 44.3 (32.9| 43.6 |32.2|74.0|54.0/-30.4 |-21.8 | 273 [1.94
4237.93 |-33.04 | 32.45 | 435 |31.7| 429 |31.1|74.0(54.0/-31.1 |-22.9| 272 |1.97
4787.35 |-32.84 | 33.02 | 43.1 |32.8| 43.3 |33.0|74.0(54.0/-30.7 |-21.0| 265 |2.14
5432.18 | -32.64 | 33.75 | 42.5 (31.1] 43.6 | 32.2|74.0|54.0/-30.4 |-21.8 | 355 (2.33
NOTE :

1. Measurement uncertainty is £3.7dB.
2. "™": The Peak reading value also meets average limit and measurement with the average detector is

unnecessary.

3. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

4. The field strength of other emission frequencies were very low against the limit.
5. (F):The field stregth of fundamental frequency.
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Date: Mar. 05, 2012

Temperature: 23 °C Humidity: 57 %RH
Frequency Range: 1-25GHz Measured Distance: 3m
Receiver Detector: PK. or AV. Tested Mode: 11G
Tested By: Jeff Lo Tested Channel: CH6:2437MHZ
Tested Date: Feb. 24, 2012 Modulation Type: OFDM
Antenna Polarization : Horizontal
e Y (. Reading Emission Ll Margin
S T | om | e |00 | "6 22
PK. [AV. | PK. | AV. | PK. | AV. | PK. | AW
2437.00 | -33.88 | 28.16 | 87.0 |76.4| 81.2 |70.7| 114 | 94.0 |-32.8|-23.3| 335 |2.07
1822.33 | -34.19 | 26.56 | 48.9 |37.1| 41.3 |29.5/74.0|54.0 |-32.7|-24.5| 40 |2.25
2812.61 | -33.79 | 29.42 | 43.6 |32.9| 39.3 |28.5/74.0|54.0 |-34.7|-25.5| 286 |1.96
3572.43 | -33.31| 31.29 | 44.4 (33.8| 42.3 |31.8/74.0|54.0|-31.7|-22.2| 181 |1.73
4082.29 |-33.12 | 3242 | 446 |34.2| 43.9 |33.5/74.0|54.0 |-30.1|-20.5| 175 |1.58
4537.44 | -32.90 | 32.57 | 44.3 |32.2| 44.0 |31.9|/74.0|54.0|-30.0(-22.1| 169 |1.44
Antenna Polarization : Vertical
o - Reading Emission L Margin
it I Kl OGS
PK. [AV.| PK. | AV. | PK. | AV. | PK. AV.
2437.00 | -33.88 | 28.16 | 89.4 |78.1| 83.7 |72.4| 114 |94.0/-30.3 |-21.6 | 238 |1.43
2522.38 | -33.85 | 28.38 | 49.6 [38.4| 44.2 |32.9|74.054.0/-29.8 |-21.1 | 197 |1.46
3300.49 |-33.50 | 30.70 | 45.9 (34.5| 43.1 |31.7|74.0|54.0/-30.9 |-22.3 | 186 |1.69
374218 | -33.25|31.73 | 44.6 (33.2| 43.0 |31.7|74.0|54.0|-31.0 | -22.3 | 279 |1.82
4497.66 |-32.91 | 32.50 | 45.0 |35.8/ 44.6 |35.4|74.0(54.0/-29.4 |-18.6| 271 |2.05
5507.91 | -32.62 | 33.80 | 43.2 [31.9| 44.3 |33.1|74.0|54.0|-29.7 | -20.9 | 354 |2.35
NOTE :

1. Measurement uncertainty is +3.7dB.
2."": The Peak reading value also meets average limit and measurement with the average detector is

unnecessary.

3. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

4. The field strength of other emission frequencies were very low against the limit.
5. (F):The field stregth of fundamental frequency.
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Date: Mar. 05, 2012

Temperature: 23 °C Humidity: 57 %RH
Frequency Range: 1-25GHz Measured Distance: 3m
Receiver Detector: PK. or AV. Tested Mode: 11G
Tested By: Jeff Lo Tested Channel: CH11:2462MHZ
Tested Date: Feb. 24, 2012 Modulation Type: OFDM
Antenna Polarization : Horizontal
e Y (. Reading Emission Ll Margin
S T | om | e |00 | "6 22
PK. [AV. | PK. | AV. | PK. | AV. | PK. | AW
2462.00 | -33.87 | 28.22 | 88.6 |77.5| 83.0 |71.8] 114 | 94.0 |-31.0|-22.2| 233 |2.06
2152.38 | -33.94 | 27.53 | 46.0 [35.9| 39.6 |29.5/74.0|54.0 |-34.4|-24.5| 158 |2.15
3082.44 | -33.67 | 30.26 | 46.2 (35.1| 42.7 |31.7|74.0|54.0 |-31.3|-22.3| 132 |1.98
3857.78 | -33.21 | 32.03 | 44.2 (33.2| 43.0 |32.0/74.0|54.0|-31.0{-22.0| 14 [1.95
4317.46 | -33.00 | 32.46 | 44.1 |32.7| 43.5 |32.2/74.0|54.0 |-30.5|-21.8| 222 |1.88
5337.91 | -32.68 | 33.67 | 44.1 (32.1| 45.1 |33.1|74.0|54.0 |-28.9|-20.9| 309 |[1.83
Antenna Polarization : Vertical
o - Reading Emission L Margin
it I Kl OGS
PK. [AV.| PK. | AV. | PK. | AV. | PK. AV.
2462.00 |-33.87 | 28.22 | 87.0 |76.4| 81.3 |70.7| 114 |94.0|-32.7 |-23.3 | 205 |1.44
3012.41 | -33.73 | 30.12 | 45.8 (34.1| 42.2 |130.5|74.0|54.0/-31.8 |-23.5| 44 |1.60
3347.19 | -33.46 | 30.79 | 46.1 (35.2| 43.4 |32.6|74.0|54.0/-30.6 |-21.4| 308 [1.70
3877.84 |-33.20 | 32.08 | 44.4 (33.3| 43.3 |32.2|74.0|54.0/-30.7 |-21.8 | 107 |1.86
4417.23 | -32.95|32.48 | 45.2 |34.5| 44.7 |34.0|74.0(54.0/-29.3 |-20.0| 36 |2.03
5292.78 | -32.69 | 33.63 | 44.0 (33.8| 44.9 | 34.7|74.0|54.0|-29.1 | -19.3 | 259 (2.29
NOTE :

1. Measurement uncertainty is +3.7dB.
2."": The Peak reading value also meets average limit and measurement with the average detector is

unnecessary.

3. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

4. The field strength of other emission frequencies were very low against the limit.
5. (F):The field stregth of fundamental frequency.
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Date: Mar. 05, 2012

Temperature: 23 °C Humidity: 57 %RH
Frequency Range: 1-25GHz Measured Distance: 3m
Receiver Detector: PK. or AV. Tested Mode: 11N
Tested By: Jeff Lo Tested Channel: CHb5:2422MHZ
Tested Date: Feb. 24, 2012 Modulation Type: OFDM
Antenna Polarization : Horizontal
e Y (. Reading Emission Ll Margin
S T | om | e |00 | "6 22
PK. [AV. | PK. | AV. | PK. | AV. | PK. | AW
2422.00 | -33.88 | 28.13 | 86.3 |75.4| 80.5 |69.6]| 114 | 94.0 |-33.5|-24.4| 335 |2.07
2902.37 | -33.76 | 29.75 | 42.6 |31.4| 38.6 |27.4/74.0|54.0 |-35.4|-26.6| 284 |1.93
3657.56 |-33.28 | 31.51 | 44.7 |33.3| 42.9 |31.5/74.0|54.0|-31.1{-22.5| 180 {1.90
4023.74 | -33.15 | 32.40 | 43.8 |31.2| 43.0 |30.4/74.0|54.0 |-31.0|-23.6| 174 |1.82
441719 | -32.95 | 32.48 | 43.7 |33.5| 43.2 |33.0{74.0|54.0 |-30.8|-21.0| 169 |1.80
5272.11 | -32.70 | 33.62 | 43.0 |31.9| 43.9 |32.8/74.0|54.0|-30.1|-21.2| 68 |1.77
Antenna Polarization : Vertical
o - Reading Emission L Margin
it I Kl OGS
PK. [AV.| PK. | AV. | PK. | AV. | PK. AV.
2422.00 |-33.88 | 28.13 | 92.0 [81.7| 86.2 |75.9| 114 |94.0|-27.8 |-18.1 | 240 |1.43
3102.33 | -33.66 | 30.30 | 45.8 (35.9| 424 |32.5|74.0|54.0/-31.6 |-21.5| 188 [1.63
3967.56 |-33.17 | 32.31 | 44.5 (33.7| 43.6 | 32.8|74.0|54.0/-30.4 |-21.2| 276 |1.89
447297 |-32.92 | 32.49 | 43.9 |32.1| 43.5 |31.7|74.0|54.0/-30.5 |-22.3 | 270 |2.04
4822.36 |-32.83 | 33.08 | 44.6 |34.5| 44.8 |34.7|74.0|54.0/-29.2 |-19.3 | 265 |2.15
5597.48 | -32.62 | 33.84 | 43.2 (32.6| 44.4 |33.8|74.0|54.0|-29.6 | -20.2 | 355 (2.38
NOTE :

1. Measurement uncertainty is +3.7dB.
2."": The Peak reading value also meets average limit and measurement with the average detector is

unnecessary.

3. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

4. The field strength of other emission frequencies were very low against the limit.
5. (F):The field stregth of fundamental frequency.
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Date: Mar. 05, 2012

Temperature: 23 °C Humidity: 57 %RH
Frequency Range: 1-25GHz Measured Distance: 3m
Receiver Detector: PK. or AV. Tested Mode: 11N
Tested By: Jeff Lo Tested Channel: CH8:2437MHZ
Tested Date: Feb. 24, 2012 Modulation Type: OFDM
Antenna Polarization : Horizontal
e Y (. Reading Emission Ll Margin
S T | om | e |00 | "6 22
PK. [AV. | PK. | AV. | PK. | AV. | PK. | AW
2437.00 | -33.88 | 28.16 | 94.5 |83.2| 88.8 |77.5| 114 | 94.0 |-25.2|-16.5| 343 |2.07
2347.55 | -33.90| 27.96 | 47.0 [36.5| 41.0 |30.6/74.0|54.0 |-33.0|-23.4| 297 |2.10
2532.49 | -33.85|28.42 | 52.9 |40.3| 47.5 |34.9/74.0|54.0 |-26.5|-19.1| 300 |2.04
3867.29 |-33.21 | 32.05 | 44.6 (33.8| 43.4 |32.6/74.0|54.0|-30.6|-21.4| 177 |1.64
4127.85 | -33.10 | 32.43 | 44.3 |32.4| 43.6 |31.7/74.0|54.0 |-30.4|-22.3| 173 |1.56
4717.53 |-32.86 | 32.89 | 43.9 |32.2| 43.9 |32.2|74.0|54.0|-30.1|-21.8| 76 |1.38
Antenna Polarization : Vertical
o - Reading Emission L Margin
it I Kl OGS
PK. [AV.| PK. | AV. | PK. | AV. | PK. AV.
2437.00 | -33.88 | 28.16 | 85.8 |74.4| 80.1 |[68.7 | 114 |94.0|-33.9 |-25.3 | 234 |1.43
2322.79 |-33.90 | 27.91 | 49.6 |38.4| 43.6 |32.4|74.0/54.0/-30.4 |-21.6| 109 |1.40
2537.23 | -33.85 | 28.43 | 50.6 [39.7| 45.2 |34.3|74.054.0/-28.8 |-19.7 | 198 |1.46
3232.48 | -33.55 | 30.56 | 45.6 (34.8| 42.6 |[31.8|74.0|54.0|-31.4|-22.2| 187 |1.67
3622.01 |-33.30 | 31.42 | 44.7 (33.3| 42.8 |31.4|74.0|54.0|-31.2|-22.6 | 180 [1.79
4872.87 |-32.82 | 33.17 | 49.1 |38.8|/ 49.4 |139.1|74.0(54.0/-24.6 |-14.9| 270 |2.16
NOTE :

1. Measurement uncertainty is +3.7dB.
2."": The Peak reading value also meets average limit and measurement with the average detector is

unnecessary.

3. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

4. The field strength of other emission frequencies were very low against the limit.
5. (F):The field stregth of fundamental frequency.
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Date: Mar. 05, 2012

Temperature: 23 °C Humidity: 57 %RH
Frequency Range: 1-25GHz Measured Distance: 3m
Receiver Detector: PK. or AV. Tested Mode: 11N
Tested By: Jeff Lo Tested Channel: CH11:2452MHZ
Tested Date: Feb. 24, 2012 Modulation Type: OFDM
Antenna Polarization : Horizontal
e Y (. Reading Emission Ll Margin
S T | om | e |00 | "6 22
PK. [AV. | PK. | AV. | PK. | AV. | PK. | AW
2452.00 | -33.87 | 28.19 | 88.4 |77.4| 82.7 |71.7| 114 | 94.0 |-31.3|-22.3| 337 |2.06
2672.37 | -33.82 | 28.92 | 44.1 |33.3| 39.2 |28.4{74.0|54.0 |-34.8|-25.6| 290 |2.00
3457.78 | -33.37 | 31.01 | 44.2 (32.9| 41.8 |30.5/74.0|54.0|-32.2|-23.5| 183 |1.76
3922.48 | -33.19 | 32.20 | 44.2 (34.7| 43.2 |33.7|74.0|54.0 |-30.8/-20.3| 176 |1.62
423712 | -33.04 | 32.45 | 43.5 |32.5| 42.9 |31.9/74.0|54.0 |-31.1|-22.1| 171 |1.53
4587.34 |-32.89 | 32.66 | 43.3 |31.3| 43.1 |31.1/74.0|54.0 |-30.9(-22.9| 168 |1.42
Antenna Polarization : Vertical
o - Reading Emission L Margin
it I Kl OGS
PK. [AV.| PK. | AV. | PK. | AV. | PK. AV.
2452.00 |-33.87 | 28.19 | 92.5 |81.5| 86.8 |75.8| 114 (94.0|-27.2 |-18.2| 241 |1.44
255214 | -33.85 | 28.49 | 50.9 |40.2| 45.5 |34.8|74.054.0/-28.5(-19.2| 198 |1.47
3102.59 | -33.66 | 30.30 | 45.5 (34.3| 42.1 |30.9|74.0|54.0/-31.9 |-23.1| 188 [1.63
3427.99 |-33.40 | 30.95 | 45.3 (34.1| 42.8 |31.7|74.0|54.0|-31.2|-22.3 | 184 (1.73
4012.38 |-33.15|32.40 | 44.2 |33.3| 43.4 |32.5|74.0|54.0/-30.6 |-21.5| 269 |2.05
4492.35 |-32.91 | 3250 | 44.6 |32.7| 44.2 | 32.3|74.0 |54.0/-29.8 | -21.7 | 270 |2.07
NOTE :

1. Measurement uncertainty is 3.7

dB.

2."": The Peak reading value also meets average limit and measurement with the average detector is

unnecessary.

3. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

4. The field strength of other emission frequencies were very low against the limit.
5. (F):The field stregth of fundamental frequency.
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4.3 BANDWIDTH TEST
4.3.1 LIMIT

FCC Part15, Subpart C Section 15.247 (a)(2). The minimum 6dB bandwidth shall be

at least 500 kHz.

4.3.2 TEST EQUIPMENT

The following test equipment was used during the test:

EQUIPMENT/ MODEL#/ DUE DATE OF CAL. &
FACILITIES SPECIFICATIONS | MANUFACTURER SERIAL# CAL. CENTER
ROHDE & FSP40/ Dec. 2012
SPECTRUM 9kHz-40GHz SCHWARZ 100093 ETC
. ROHDE & ESL/ Mar. 2012
EMI Test Receiver 9kHz-6GHz SCHWARZ 100176 R&S

NOTE: The calibration interval of the above test equipment is one year and the calibrations are
traceable to NML/ROC and NIST/USA.

4.3.3 TEST SET-UP

Spect

EUT

rum

The EUT was connected to a spectrum through a 50Q RF cable.

4.3.4 TEST PROCEDURE

The EUT was operated in continuous transmission mode or any specific channel.
Printed out the test result from the spectrum by hard copy function.

4.3.5 EUT OPERATING CONDITION

1. Set the EUT under continuous transmission condition.
2. The EUT was set to the highest available power level.
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4.3.6 TEST RESULT

Temperature: 22°C Humidity: 51%RH
Spectrum Detector: PK. Tested Mode: 802.11b
Tested By: Jeff Lo Modulation Type: QPSK
Tested Date: Feb. 29, 2012
CHANNEL 6dB Minimum
CHANNEL I
FREQUENCY DOWN BW Limit
NUMBER
(MH2z) (MH2z) (MH2z)
1 2412 7.68 0.5
6 2437 9.38 0.5
11 2462 7.58 0.5
CH1:
&
“RBW 100 kHz
Att 40 dB £ VBW 100 kHz M1[1] 4.71 dBm
Ref 20.0 dBm SWT 5ms 2.410500000 GHz
D2[1] -6.10 dB|
1Pk -2.690000000 MHz
S| MLl p3[1] -5.91 dB
S 4.990000000 MHz
0 dBm ‘ Wuﬁ A"’Llr
-10 dBm Vll p‘”'
] 1 "\‘H
-20 dElr|n hufjv h
-30 dBm ll
W hm‘w wruﬂ%,w%
-50 dBm
-60 dBm
-70 dBm
CF 2.412 GHz Span 50.0 MHz
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CH 6:
£ RBW 100 kHz
Att 40 dB £ WBW 100 kHz M1[1] 5.08 dBm
Ref 20.0 dBm SWT 5ms 2.436690000 GHz
‘ D2[1] -4.42 dp
1Pk -4.190000000 MHz
May | 10 dBm ™I pari] -5.25 dB
e } ?,ﬂ%%mﬂ? 5.190000000 MHz
-10 dElr|ri ))\,"ﬂ[ MLLLL
-20 dBTI L
-30 dBm |
i = u.
: Wern ] o AP
-50 dBT
-60 dBTI
-70 dBm
CF 2.43749 GHz Span 50.0 MHz
CH 11:

*RBW 100 kHz

Att 40 dB £VBW 100 kHz M1[1] 7.70 dBm
Ref 20.0 dBm SWT 5ms 2.461000000 GHz
‘ D2[1] -6.15 dB|
1Pk Ml -2.690000000 MHz
e [ 2w pa[1] -5.26 dB
D@ M 4.890000000 MHz
-20 dBm
-30 dBm W W
4 | J;r’\r‘f
LMQNQBJTU« 7 L T T
-50 dBm
-60 dBm
-70 dBm

CF 2.462 GHz

Span 50.0 MHz
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Temperature: 22°C Humidity: 51%RH
Spectrum Detector: PK. Tested Mode: 802.11g
Tested By: Jeff Lo Modulation Type: 64QAM
Tested Date: Feb. 29, 2012
CHANNEL 6dB Minimum
CHANNEL .
FREQUENCY DOWN BW Limit
NUMBER
(MH2z) (MH2z) (MH2z2)
1 2412 8.78 0.5
6 2437 8.78 0.5
11 2462 9.08 0.5
CH1:
®
“ RBW 100 kHz
Att 40 dB £WBW 100 kHz D3[1] -5.53 dB
Ref 20.0 dBm SWT Ems 3.890000000 MHz
‘ M1[1] 4.15 dBm
1Pk 2.413000000 GHz
may | 10 dBm MT D2[1] -5.80 dB
— ‘ M Egm M%m -4.890000000 MHz
|
-10 dBm 1
-20 dElr%. / \”
-30 dBm i
|
AR M”"Wk [
-50 dBTI
-60 dBTI
-70 dBm
CF 2.412 GHz Span 50.0 MHz
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CH 6:
£ RBW 100 kHz
Att 40 dB £ VBW 100 kHz M1[1] 7.06 dBm
Ref 20.0 dBm SWT Sms 2.437990000 GHz
D2[1] -6.19 dB|
1Pk P -5.090000000 MHz
e |0 e D3[1] -6.24 dB
M {W\lu&.; | 3.690000000 MHz
0 dBm ul 4
| TR L
-20 dElr|n \L
-30 dBm “‘HJ
L™
mdm’”“""y Loty
-50 dElr|n
-60 dElr|n
-70 dBm
CF 2.43749 GHz Span 50.0 MHz
CH 11:

®

*RBW 100 kHz

Att 40 dB £ VBW 100 kHz M1[1] 7.16 dBm
Ref 20.0 dBm SWT 5ms 2.464000000 GHz
‘ D2[1] -6.57 dB
1Pk - -6.290000000 MHz
e [ 2w 3a[1] -6.15 dB
W 31 2.790000000 MHz
0 dBm ‘ T ’: W
-20 dBm
-30 dBm e ! “"‘“\m
-{,GA.Q.HB,TW e
-50 dBm
-60 dBm
-70 dBm

CF 2.462 GHz

Span 50.0 MHz
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Temperature: 22°C Humidity: 51%RH
Spectrum Detector: PK. Tested Mode: 802.11n
Tested By: Jeff Lo Modulation Type: 64QAM
Tested Date: Feb. 29, 2012
CHANNEL 6dB Minimum
CHANNEL I
FREQUENCY DOWN BW Limit
NUMBER
(MH2z) (MH2z) (MH2z2)
5 2422 35.62 0.5
8 2437 33.93 0.5
11 2452 35.73 0.5
CHS:
&
“RBW 100 kHz
Att 40 dB FWBW 100 kHz D2[1] -15.65 dB
Ref 20.0 dBm SWT 5ms -26.540000000 MHz
M1[1] 5.94 dBm|
1Pk ... 2.431080000 GHz
e | par1] 'y -8.96 dB
e M Mﬁs ?03_000 MHz

|

5

i

T RET

-10 dBm L TR 47
|

L

H

-20 dBm j

1

]

-30 dBm
Mmﬂg{

iy

-50 dBm

-60 dBm

-70 dBm

CF 2.422 GHz

Span 50.0 MHz
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CHS8:
“ RBW 100 kHz
Att 40 dB £ VBW 100 kHz M1[1] 5.71 dBm
Ref 20.0 dBm SWT 5ms 2.446580000 GHz
‘ D2[1] -16.54 dB
1Pk _ -25.850000000 MHz
e [ 2w D3[1wl -9.74 dB
ﬂr@ﬂaﬂnncuom MHz
UdElm‘ —— =
-10 dBm r‘nm i
-20 dBm J
-30 dBI'|I'| WN
-50 dBm
-60 dElr|n
-70 dBm
CF 2.437 GHz Span 50.0 MHz
CH11:

®

*RBW 100 kHz

Att 40 dB £ VBW 100 kHz M1[1] 5.49 dBm
Ref 20.0 dBm SWT 5ms 2.460480000 GHz
‘ D2[1] -18.11 dB
1Pk -25.950000000 MHz
ks 10 dBm D3[1] M1 -10.66 dB
MM& 000000 MHz
o dem 5 [ i1y
‘ 3
-10 dBm—5= k\
-20 dBm J
-30 dBm-} b
-50 dBm
-60 dBm
-70 dBm

CF 2.452 GHz

Span 50.0 MHz
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4.4 PEAK POWER TEST
441 LIMIT

FCC Part15, Subpart C Section 15.247(b).

= The maximum (peak) conducted output power Limit(w)
requency
Range Quantity of
(MHz) Hopping 50 25 15 75
Channel
902-928 1(30dBm) [0.125(21dBm) NA NA
2400-2483.5 NA NA 0.125(21dBm)| 1(30dBm)
5725-5850 NA NA NA 1(30dBm)

4.4.2 TEST EQUIPMENT

The following test equipment was used during the test:

EQUIPMENT/ MODEL#/ DUE DATE OF CAL. &
FACILITIES SPECIFICATIONS | MANUFACTURER SERIAL# CAL. CENTER
ROHDE & FSP40/ Dec. 2012
SPECTRUM 9kHz-40GHz SCHWARZ 100093 ETC
. ROHDE & ESL/ Mar. 2012
EMI Test Receiver 9kHz-6GHz SCHWARZ 100176 R&S

NOTE: The calibration interval of the above test equipment is one year and the calibrations are
traceable to NML/ROC and NIST/USA.

4.4.3 TEST SET-UP

Spectru

EUT

m

The EUT was connected to a spectrum through a 50Q RF cable.

4.4.4 TEST PROCEDURE

The EUT was operating in continuous transmission mode or could control its channel.
Printed out the test result from the spectrum by hard copy function.

445 EUT OPERATING CONDITION
1. Set the EUT under continuous transmission condition.

2. The EUT was set to the high

est available power level.
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4.4.6 TEST RESULT

Temperature: 22°C Humidity: 51%RH
Spectrum Detector: PK. Tested Mode: 802.11b
Tested By: Jeff Lo Modulation Type: QPSK
Tested Date: Feb. 29, 2012
Channel Peak _—
Channel Frequenc Conducted Output Power Power Limit
Number (l?/le) y Power (dBm) (dBm)
(dBm)
1 2412 13.72 22.24 30
6 2437 15.36 23.33 30
11 2462 12.50 21.17 30
CH1:
&
Offs 1.5 dB *RBW 1 MHz
Att 40 dB * WVBW 3 MHz M1[1] 13.72 dBm
Ref 21.5 dBm SWT 2.5ms 2.412812000 GHz
P 1
Pk 1,q dElm‘ )
Max
o] i =
-10 dElr|ri
-20 dBm “‘u“m "W
M Mabrons
-40 dElr}.
-50 dEln|.
-60 dEln|.
-70 dElr|ri
CF 2.412 GHz Span 40.7 MHz
Tx Channel Standard: NONE
Bandwidth 20.000 MHz | Power 22.24 dBm
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CH®6 :

Offs 1.5 dB
Att 40 dB
Ref 21.5 dBm

“RBW 1 MHz
*VBW 3 MHz
SWT 2.5ms

15.36 dBm
2.437406000 GHz

1Pk

10 dB
Max .

x WMW
S

0 dBm

-10 dBm

L

-20 dBm
mﬁé‘yw

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz
Tx Channel

Standard: NONE

Span 40.7 MHz

Bandwidth

20.000 MHz | Power

23.33 dBm

CH11 :

Offs 1.5 dB
Att 40 dB
Ref 21.5 dBm

“RBW 1 MHz
*VBW 3 MHz
SWT 2.5ms

M1[1]

12.50 dBm
2.461919000 GHz

1Pk

M1

_/N"

10 dB
Max .

o

0 dBm

-10 dBm

-20 dBm f HMH

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.462 GHz
Tx Channel

Standard: NONE

Span 40.7 MHz

Bandwidth

20.000 MHz | Power

21.17 dBm
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Temperature: 22°C Humidity: 51%RH
Spectrum Detector: PK. Tested Mode: 802.11g
Tested By: Jeff Lo Modulation Type: 64QAM
Tested Date: Feb. 29, 2012
Channel FEel
Channel Frequenc Conducted Output Power Power Limit
Number (ﬁ/lHZ) y Power (dBm) (dBm)
(dBm)
1 2412 12.64 22.18 30
6 2437 12.00 22.30 30
11 2462 13.20 23.17 30
CH1:
&
Offs 1.5 dB *RBW 1 MHz
Att 40 dB * WVBW 3 MHz M1[1] 12.64 dBm
Ref 21.5 dBm SWT 2.5ms 2.415290000 GHz
‘ M1
1Pk . PRERNETT £
s 10 dB ‘ /w ] u\
0 dBm
10 dEl‘ i
-20 dEln|. Nr”r‘r/ ML“U'
-40 dElr}.
-50 dEln|.
-60 dBT.
-70 dBm

CF 2.412 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

20.000 MHz | Power

22.18 dBm
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CHG6 :
Offs 1.5 dB “RBW 1 MHz
Att 40 dB £VBW 3 MHz M1[1] 12.00 dBm
Ref 21.5 dBm SWT 2.5ms 2.437100000 GHz
M1
1Pk
Max | 10 dBm f‘(w ST AP \
0 dBm ]}r
-20 dBm rl e
uamam'ﬁ”‘“w e
-40 dBm
-50 dElr|n
-60 dBm
=70 dElr|n
CF 2.437 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 20.000 MHz | Power 22.30 dBm
CH11 :
Offs 1.5 dB *RBW 1 MHz
Att 40 dB *VBW 3 MHz M1[1] 13.20 dBm
Ref 21.5 dBm SWT 2.5ms 2.463200000 GHz
Pk 1 10 dBm N P i NN

Max e &

0 dém } f \‘
-10 dBm
-20 dElr|n ”(w f

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.462 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 20.000 MHz | Power 23.17 dBm
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Temperature: 22°C Humidity: 51%RH
Spectrum Detector: PK. Tested Mode: 802.11n
Tested By: Jeff Lo Modulation Type: 64QAM
Tested Date: Feb. 29, 2012
Channel Peak -
Channel Frequency Conducted Output Power Power Limit
Number (MH2) Power (dBm) (dBm)
(dBm)
5 2422 12.30 23.42 30
8 2437 12.66 23.46 30
11 2452 13.09 23.89 30
CHS :
Offs 1.5 dB *RBW 1 MHz
Att 40 dB *WVBW 3 MHz M1[1] 12.30 dBm
Ref 21.5 dBm SWT 2.5ms 2.427490000 GHz
[:1:': 10 dBn - I;t“" ot
0 dBm Wﬂmw \w\
-10 der‘rr .
20 e M
-30 dBr
-40 dBm
-50 dBm
-60 dBm
-70 dBm

CF 2.422 GHz
Tx Channel

Standard: NONE

Span 50.0 MHz

Bandwidth

40.000 MHz | Power

23.42 dBm
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CHS8 :

Offs 1.5 dB “RBW 1 MHz
Att 40 dB FVBW 3 MHz M1[1] 12.66 dBm
Ref 21.5 dBm SWT 2.5ms 2.442890000 GHz

=

1Pk

10 dBm = b
Max LWW% JJ
-10 dBr St

Ty

=40

-30 dBr)

-40 dBr)

-50 dBr)

-60 dBm

-70 dBm

CF 2.437 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 40.000 MHz | Power 23.46 dBm

CH11 :

Offs 1.5 dB *RBW 1 MHz
Att 40 dB *WBW 3 MHz M1[1] 13.09 dBm
Ref 21.5 dBm SWT 2.5ms 2.457390000 GHz

1

Max
— WVWL[L,.»UU W"'L\IJJth

-10 dBr /l At

-20 1

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.452 GHz Span 50.0 MHz
Tx Channel Standard: NONE
Bandwidth 40.000 MHz | Power 23.89 dBm
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4.5 BAND EDGE TEST
451 LIMIT

FCC Part15, Subpart C Section 15.247. In any 100 kHz bandwidth outside the
frequency band in which the spread spectrum intentional radiator is operating, the radio

frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement.

Attenuation below the general limits specified in Section 15.209(a) is not required. In

addition, radiated emissions which fall in the restricted bands, as defined in Section

15.205(a), must also comply with the radiated emission limits specified in Section

15.209(a) (see Section 15.205(c)).

OPERATING SPURIOUS EMISSION LIMIT
FREQUENCY RANGE FREQUENCY g -
(MHz) (MHz) TSN EE) Emission level(dBuV/m)

902 - 928 <902 >20 NA
>928 >20 NA
960-1240 NA 54
2400 - 2483.5 <2400 >20 NA
>2483.5-2500 NA 54
5725 - 5850 <5350-5460 NA 54
<5725 >20 NA
>5850 >20 NA
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4.5.2 TEST EQUIPMENT
The following test equipment was used during the test:

E&%E’:"TEISST/ SPECIFICATIONS | MANUFACTURER '\é'ssliﬁ: DUECI/D-\'ETE:EOI\IIZTCEQL.&
ROHDE FSP4 Dec. 2012
SPECTRUM 9kHz-40GHz < COHW AR‘E 1 (‘?’0 . gosf e;T g
ROHDE ESL Mar. 2012
EMI Test Receiver |  9kHz-6GHz < COHW AR‘é 0 OS 1 7/ ] aF: . g
SPECTRUM 9KHz-26.5GHz HP 3718(?235;20 NOE'TZ(;”Z
PREAVPLIFIER | TR R e | e soosnotots | ETo.
HORN ANTENNA | 1GHz to 18GHz EMCO ?éy;;/ No‘é'ng 12
F102-40/2*11 May. 2012
K-TYPE CABLE 1M HUBER SUHNER | ° 28933//2 ! aéTg
A30A30-L 142 Dec. 2012
RF CABLE 1.5M JYEBAO 32Q?£0035 / eTzTc?
RF CABLE 3.5M JYEBAO As?g;(;-;)1/42 DeZTZC? 12
EQF-0036(002)

NOTE: The calibration interval of the above test equipment is one year and the calibrations are
traceable to NML/ROC and NIST/USA.
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45.3 TEST SET-UP

FOR RF CONDUCTED TEST (dBc)

EUT

Spectrum

The EUT was connected to a spectrum through a 50Q RF cable.

FOR RADIATED EMISSION TEST

-
-

(Horn antenna)

Turn Table
l 1-4m
EUT
power cable
0.8m coaxial
< cable
\ 4
3m T

Ground

plane Filter

Power input
Pre-amplifier

NOTE :

Spectrum analyzer

1. The EUT system was put on a wooden table with 0.8m heights above a ground plane.
2. For the actual test configuration, please refer to the photos of testing.
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454 TEST PROCEDURE

1. The EUT was operating in continuous transmission mode or could be controlled its
channel. Printed out the test result from the spectrum by hard copy function.

2. The EUT was tested according to the requirement of ANSI C63.4 and CISPR 22.
The measurements were made at an open area test site with 3 meter
measurement distance under 1 GHz and with 3m distance above 1GHz. The
frequency spectrum measured started from 30 MHz. Under 1 GHz. All readings
were quasi-peak values with 120 kHz resolution bandwidth of the test receiver.
Above 1 GHz, the measurements were made at an open area test site with 3
meter measurement distance and all readings were peak and average values with
1 MHz resolution bandwidth of the test receiver. The EUT system was operated in
all typical methods by users. The cables connected to EUT and support units
were moved to find the maximum emission levels for each frequency.

455 EUT OPERATING CONDITION

1. Set the EUT under continuous transmission condition.
2. The EUT was set to the highest available power level.
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45.6 TEST RESULT

Temperature: 22°C Humidity: 51%RH
Spectrum Detector: PK. or AV. Tested Mode: 802.11b
Tested By: Jeff Lo Modulation Type: QPSK
Tested Date: Feb. 24, 2012
1.Conducted test
PEAK POWER . Result of Band edge
Frequency Emission read
OUTPUT Band edge LIMIT
(MH2z) Value(dBm)
(dBm) (dBc) (dBc)

<2400 4.26 -32.98 37.24 >20dBc

>2483.5 6.99 -39.00 45.99 >20dBc
Below 2400MHz (CH1):

) — e
e L

-10 dBm

-z20 dBr||1 }rl
_=0o dBrln ““_'; 1
I

b BN A A P Asarny L, " PN Y

-50 dBm

-60 dBm

-70 dBm

CF 2.28 GH=

Above 2483.5 MHz (CH11):
s

Offs 1.5 dB

Attt 40 dB

Ref 21.5 dBm
T

Span 100.0 MH=

* RBW 100 kHz
= WwBwWW 200 kHz
= SWT 10ms

Mi[1] 6.99 dBm
2.464440000 GH=z
-29_00 dBm

2. 4832500000 GHZ

mM201]

1Pk |
Max | 10 dBm

DdE:rnI

-10 dEErln H|, ]H
-20 dBm
l Auby] )r ‘lH Ly

-30 dEinr ‘L.,“ 153
m

-50 dBm

oy gn ol o, Vi ] Lo,

-60 dBm

-70 dBm

CF 2.485 GH= Span 100.0 MH=
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2.Radiated emission test:

Below 2400MHz (CH1)
Correct Reading | Emission |Limit Line| Over Limit
Frequency Ant. Fac.|Ant. Pol.
Factor (dBuV) | (dBuV/m) | (dBuV/m) | (dBuV/m)
(MHZ) dB) | (H\V)
(dB) PK|AV| PK [AV| PK | AV | PK AV
2412.00 -33.88 28.11 H 88.2|77.5| 824 |71.7| 114.0 |94.0| -31.6 | -22.3
2412.00 -33.88 28.11 V 88.2|77.4| 824 |71.7| 114.0 |94.0| -31.6 | -22.3
2399.80 -33.88 28.08 H 57.3|147.3| 515 |415| 740 |54.0| -225 | -125
2399.30 -33.88 28.08 V 56.146.7| 50.3 |40.9| 74.0 |54.0| -23.7 | -13.1
2390.00 -33.89 28.06 H 44.7136.5| 389 [30.7| 74.0 |[54.0| -35.1 | -23.3
2392.60 -33.89 28.06 \Y 48.9138.8| 43.0 [33.0| 74.0 {54.0| -31.0 | -21.0
Horizontal: oo dsuwim
Limit: —
50
"
i Mr*‘
T T s £ T TR R e e e .
0o
2300000 2310.00  2320.00  2330.00 234000 235000 236000  2370.00  2380.00 240000 MHz
Vertical: 100.0  dBuV/m
Limit: —
AVG:
50 33
.Jm* .
A I'Jh
T e s, LW ST e U SR PP PSP A A ST TPY. TP T SR oy
00

2300000 231000 232000  2330.00 234000  2350.00 236000  2370.00  2380.00 2400.00 MHz
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Above 2483 5MHz (CH11)

Correct Reading | Emission |[Limit Line| Over Limit
Frequency Ant. Fac.|Ant. Pol.
Factor (dBuV) | (dBuV/m) | (dBuV/m) | (dBuV/m)
(MH2z) (dB) (H/V)
(dB) PK|AV| PK |[AV| PK |AV| PK | AV
2462.00 -33.87 28.22 H 103.9/92.9| 98.2 |87.2| 114.0 |94.0| -15.8 | -6.8
2462.00 -33.87 28.22 v 91.4|81.3| 85.8 |75.6| 114.0 (94.0| -28.2 | -18.4
2480.36 -33.86 28.26 H 45.41359| 39.8 [30.3| 74.0 |54.0| -34.2 | -23.7
2480.92 -33.86 28.26 Y 47.936.4| 42.3 [30.8| 74.0 |54.0| -31.7 | -23.2
2483.50 -33.86 28.26 H 42.2|31.6| 36.6 [26.0| 74.0 |54.0| -37.4 | -28.0
2483.50 -33.86 28.26 \Y 42.4|32.2| 36.8 [26.6| 74.0 |54.0| -37.2 | -27.4

Horizontal: 100 dou/m

Limit: —_
AVEG: —_

a0

2
- (S P e PR UL e e e e S P NE e Il.,\-‘f\,_“,m Ao Pl 0 4

0o
2483.000 2484.70 248640 248810 248980 249150 249320 249490 249660 T 250000 MHz

Vertical: 1000 dBuV/m

Limit: —
AVG: —

50

1 3
? vt Y (R TR A Y ¥ I il P et A A AP AR g
3

0o
2483.000 248470 248640  2488.10 248980 249150 249320 249430  2496.60 T Z500.00 MHz
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Temperature: 22°C Humidity: 51%RH
Spectrum Detector: PK. or AV. Tested Mode: 802.11g
Tested By: Jeff Lo Modulation Type: 64QAM
Tested Date: Feb. 24, 2012
1.Conducted test
PEAK POWER . Result of Band edge
Frequency Emission read
OUTPUT Band edge LIMIT
(MH2z) Value(dBm)
(dBm) (dBc) (dBc)
<2400 6.66 -32.08 38.74 >20dBc
>2483.5 7.83 -38.60 46.43 >20dBc
Below 2400MHz (CH1):
@ Offs 1.5 dB * RBW 100 kH=z
.CM:::r 4‘0 CIE::' ': WBWY 200 kH=z mi[1] 6. 66 dBm
T T 1 1 T  acue
] s aa Lo,
-10 dEErln [.LH “JJI
-z20 dBm J ll”
-20 dE:rln N1z rr ll\
CF 2.378 GH= Span 100.0 MH=
Above 2483.5 MHz (Ch11):
@ Offs 1.5 dB * RBW 100 kH=z
.CM:::r 4‘0 CIE::' ': WBWY 200 kH=z mi[1] F.83 dBm
T =l [ 1™ e
o ;Dd:in} I|U{‘|'“J1|rm} ']Ihl
e . )
-=20 dE:rln = J)J k"
%&‘E}Lnr(r w‘lut’ll* Aborbe. i Aladee e Aot ety gy ot et
CF 2.485 GH= Span 100.0 MH=
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2.Radiated emission test

Below 2400MHz (CH1)
Correct Reading | Emission |Limit Line| Over Limit
Frequency Ant. Fac.|Ant. Pol.
Factor (dBuV) | (dBuV/m) | (dBuV/m) | (dBuV/m)
(MH2) dB) | (HNV)
(dB) PK|AV| PK |AV| PK |AV | PK AV
2412.00 -33.88 28.11 H 83.2|72.4| 774 |66.6| 114.0 |94.0| -36.6 | -27.4
2412.00 -33.88 28.11 V 94.4183.4| 88.6 |77.7| 114.0 |94.0| -25.4 | -16.3
2400.00 -33.88 28.08 H 58.1|127.3| 52.3 |21.5| 740 |54.0| -21.7 | -32.5
2399.90 -33.88 28.08 V 62.0|32.4| 56.1 |26.6| 74.0 540 -17.9 | -27.4
2390.00 -33.89 28.06 H 448127.3| 389 |215| 740 |[54.0| -35.1 | -32.5
2390.00 -33.89 28.06 \Y 4451325 38.7 |26.7| 74.0 |[54.0| -35.3 | -27.3
Horizontal: 100 _duv/m
Limit: —
AVE:
Jz:
50
P "J\;.
1/ ’
Ny
_‘.._-'\r_,_,h_,v;\}l.ﬂf.ll‘l. T T A \.,u,.»g"'u'\,v L e vbbaheb s _sbvnndond eV
0.0
2300000 231000 232000 233000  2340.00 235000  2360.00  2370.00  2380.00 2400.00 MHz
Vertical: 100.0  dBuV/m
Limit: —
AVG:
3
50 J_/"
it
L
r"r ,WW—L
J\‘-""-'\-»‘-—u\-""\ kMMhdM-“L\M”%“_““LWV\NW—‘V\W«M—W'Mw-\wv'—wd\—ﬁ-“"U“l
0.0

2300000 231000 232000  2330.00  2340.00 235000  2360.00  2370.00  2380.00 240000 MHz
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Above 2483.5MHz (CH11)
Frequenc Correct Ant. Eac.|Ant. Pol Reading | Emission |[Limit Line| Over Limit
(I(\q/IHz) Y Eactor (c.iB) ' (I-;/V). (dBuV) | (dBuV/m) | (dBuV/m) | (dBuV/m)
(dB) PK|AV| PK |AV| PK |AV| PK | AV
2462.00 | -33.87 28.22 H 88.6|77.5| 83.0 |71.8/114.0(94.0(-31.0 | -22.2
2462.00 | -33.87 28.22 \% 87.0|76.4| 81.3 |70.7|/114.0(94.0|-32.7 | -23.3
2480.62 | -33.86 28.26 H 45.6|29.5| 40.0 (23.9| 74.0 |54.0|-34.0|-30.1
2480.66 | -33.86 28.26 \% 44.6/30.5| 39.0 |24.9| 74.0 |54.0|-35.0 | -29.1
2483.50 | -33.86 28.26 H 42.2130.5| 36.6 |24.9| 74.0 |54.0|-37.4 | -291
2483.56 | -33.86 28.26 \% 45.1|133.7| 39.4 (28.1| 74.0 |54.0|-34.6 | -25.9
Horizontal: 1000 _d8uw/m I
AVE:
h.!-ﬁn'w\n-\; g, g “‘MMW’“NW-UMM AR
’ mm‘w‘l'hmk“”w‘f#. MI‘\J J'Pfr""w’“""u-\h--.f'.\,m.fw"
3
Vertical: 1000 dBuV/m
Limit; —
AVE:
50| ]L
B a ‘”*’“""wwﬁ.v.“u\nmw
"‘J"‘ﬂf‘\"ﬁﬂrﬂ,ﬁa -H'. ‘ ~
M el el s b it
:
“l:qsa.um 248470 248640 248810  2489.80 249150 249320 249490 249660 " 2500.00 MHz
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Temperature: 22°C Humidity: 51%RH
Spectrum Detector: PK. or AV. Tested Mode: 802.11n
Tested By: Jeff Lo Modulation Type: 64QAM
Tested Date: Feb. 24, 2012
1.Conducted test
PEAK POWER . Result of Band edge
Frequency Emission read
OUTPUT Band edge LIMIT
(MH2z) Value(dBm)
(dBm) (dBc) (dBc)
<2400 4.40 -33.74 38.14 >20dBc
>2483.5 8.29 -31.53 39.82 >20dBc

Below 2400MHz (CH5):

&

Offs 1.5 dB

* RBW 100 kHz

Att 40 dB = WBW 200 kHz YEIEN| 4.a0 dBm
rRef 1.5 dBm = SwWT 10ms 2. 432740000 GH=Z
I mM2L11] —3=2_74 dBm|
1Pk | 2402000000 GH=Z
Max | 10 dBm AT
L
e I LY SN
~20 e runw M.I M le
-20 dBm 18] \
-=o0 dem - M
b it . J’? s
-50 dBm
-50 dBm
-70 dBm

CF 2.4032 GH=

Span 100.0 MH=

Above 2483.5 MHz (Ch11):
<>

Offs 1.5 dB

ALt <40 dB

Ref 21.5 dBm
T

* RBW 100 kHz
FwBwW 200 kH=
= SWT 10ms

M2[1] -21.52 dBm

2. 483500000 GH=z

1Pk
Max

10 dBEm
O dBm

-10 dBrr MILJ"LI“

-20 dBn

-50 dBm
-60 dBm

-70O dBm

8.29 dBm|

mMi[1]
| 2.461020000 GH=

LJWM: "y )y
v\u]‘
] ;

P Mz
it

dBimh

dBm

CF 2.473 GH=z

Span 100.0 MH=
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2.Radiated emission test

Below 2400MHz (CH5)
Correct Reading | Emission |Limit Line| Over Limit
Frequency Ant. Fac.|Ant. Pol.
Factor (dBuV) | (dBuV/m) | (dBuV/m) | (dBuV/m)
(MH2) dB) | (HNV)
(dB) PK|AV| PK [AV| PK | AV | PK AV
2422.00 -33.88 28.13 H 86.3|75.4| 805 |69.6| 114.0 |94.0| -335 | -24.4
2422.00 -33.88 28.13 V 92.0|81.7| 86.2 |75.9| 114.0 |94.0| -27.8 | -18.1
2400.00 -33.88 28.08 H 525|42.8| 46.7 |37.0| 740 |54.0| -27.3 | -17.0
2399.20 -33.88 28.08 V 52.0129.9| 46.2 |24.1| 74.0 |54.0| -27.8 | -29.9
2390.00 -33.89 28.06 H 47.0130.4| 41.1 |245| 740 |[54.0| -32.9 | -29.5
2390.00 -33.89 28.06 \Y 46.1|131.1| 40.2 |25.3| 74.0 |54.0| -33.8 | -28.7
Horizontal: 1000 e/
Limit: —
AVEG:
o}
50 ,'w-ﬂw‘.“wh‘m i
Iir‘_j"J\‘J\”\'f’\)I
“ ﬂmww*v'J“—-v*'\ww*""*‘
-W"\.-W“\*'\‘LM“‘u,\fMrr\rv-d\)"ﬁxx*\ﬁ"-fﬁuw-"ﬂrhﬁ% ke
0.0
2300000 231000 232000  2330.00  2340.00 235000  2360.00  2370.00  2380.00 240000 MHz
Vertical: 1000 dBuV/m
Limit: —
AVE:
3
AR PO L
a0 .aw-"l WA 1
o
VINJ,MJ“'“'.'
WY Mqhwrmww
uw-il,mw.w-\,‘mﬂu\,ww"\-*-hw"“‘l' LFN\"'V“\Il'h" FRLWRE VAW )‘t
0.0
2300000 231000 232000 233000 234000 235000  2360.00  2370.00  2380.00 2400.00 MHz
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Above 2483 .5MHz (CH11)

Correct Reading | Emission |[Limit Line| Over Limit
Frequency Ant. Fac.|Ant. Pol.
Factor (dBuV) | (dBuV/m) | (dBuV/m) | (dBuV/m)
(MH2z) (dB) (H/V)
(dB) PK|AV| PK |[AV| PK |AV| PK | AV

2452.00 | -33.87 | 28.19 88.4\77.4| 82.7 |71.7/114.0|94.0| -31.3 | -22.3

2452.00 | -33.87 | 28.19 92.5/81.5| 86.8 |75.8/114.0|94.0|-27.2 | -18.2

2480.46 | -33.86 | 28.26 44.6/30.7| 39.0 |25.1| 74.0 |54.0(-35.0 | -28.9

2480.18 | -33.86 | 28.26 43.6|31.4| 38.0 |25.8| 74.0 |54.0|-36.0 | -28.2

2483.50 | -33.86 | 28.26 41.9|31.3| 36.3 |25.7| 74.0 |54.0|-37.7 | -28.3

< |IITI<|TIT|IK|XT

2483.50 | -33.86 | 28.26 42.1130.9| 36.5 |25.3| 74.0 |54.0|-37.5|-28.7

Horizontal; 10 _déuv/m

Limnat: —
AVE:

1

] i
i g}"ﬂ\"ﬁlm JUWF JW)‘ J'.il"r‘r"“l**"ﬁﬁ o s‘)IL JMV l..l"",r“.f‘m"""f'f 'ft"".fl,-y»\n'l\"ﬁ.l,»,‘-"- ‘|‘"P\'rmlﬂlv«ll‘\:'l'l\.’“ll'l"ﬁ'r};-ﬂfmﬁj},.m-ﬂ"-m,ﬂ\w,,w-‘m\\,

50

0.0
2453000 248470  24B6.40 248810 248980 249150 249320 249490  2496.60 T 2500.00 MHz

Vertical: 1000  dBuV/m

Limit: —
AVG:

%
Lf"u‘!"\'v\u".d‘ﬂ"}ga A e
50 oy f'\"‘ﬂ "f' l‘l"_i‘r‘,{'rw," H‘l‘.\h\‘w‘"‘hﬁﬂ‘ﬁ"" Ay I-|,-]_Il" —— WMJFI\ML._Q‘A. A M"'\-Mnd I'l"'-w\,‘pJ - ‘“\fﬂ-\x“'w"-,.,.l

0.0
2483000 2484.70  2486.40 248810 248980 249150 249320 249490  2496.60 ~ 2500.00 MHz
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4.6
4.6.1 LIMIT

POWER DENSITY TEST

FCC Part15, Subpart C Section 15.247

FREQUENCY
RANGE
(MHz)

Limit(dBm/kHz)

902-928
2400-2483.5
5725-5850

8dBm/3kHz

4.6.2 TEST EQUIPMENT

The following test equipment was used during the radiated emission test:

EQUIPMENT/ MODEL#/ DUE DATE OF CAL. &
FACILITIES SPECIFICATIONS | MANUFACTURER SERIAL# CAL. CENTER
ROHDE & FSP40/ Dec. 2012
SPECTRUM 9kHz-40GHz SCHWARZ 100093 ETC
. ROHDE & ESL/ Mar. 2012
EMI Test Receiver 9kHz-6GHz SCHWARZ 100176 R&S

NOTE: The calibration interval of the above test equipment is one year and the calibrations are
traceable to NML/ROC and NIST/USA.

4.6.3 TEST SET-UP

Spect

EUT

rum

The EUT was connected to a spectrum through a 50Q RF cable.

4.6.4 TEST PROCEDURE

The EUT was operating in transmitter mode and could be controlled its channel.
Printed out the test result from the spectrum by hard copy function.

4.6.5 EUT OPERATING CONDITION

1. Set the EUT under continuous transmission condition.
2. The EUT was set to the highest available power level.
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4.6.6 TEST RESULT

Temperature: 22°C Humidity: 51%RH
Spectrum Detector: PK. Tested Mode: 802.11b
Tested By: Jeff Lo Modulation Type: QPSK
Tested Date: Feb. 24, 2012
CHANNEL RF POWER MAXIMUM
CHANNEL
FREQUENCY LEVEL IN 3KHz BW LIMIT
NUMBER
(MH2z) (dBm/3kHz) (dBm/3kHz)
1 2412.0000 -8.02 8
6 2437.0000 -8.45 8
11 2462.0000 -11.31 8
CH 1:
&
Offs 1.5 dB “RBW 3 kHz
Att 40 dB *WBW 10 kHz M1[1] -8.02 dBm
Ref 21.5 dBm * SWT 100s 2.411941320 GHz
1Pk
Max | 10 dBm
0 dBm >
-20 dBm Mwm%w I%Mw"m
-30 dBm
-40 dElrr
-50 dElrr
-60 dBm
-70 dElr|r1
CF 2.412 GHz Span 300.0 kHz
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CH 6:

1Pk
Max

CH 11:

1Pk
Max

Offs 1.5 dB
Att 40 dB
Ref 21.5 dBm

* RBW 3 kHz
*WBW 10 kHz
= SWT 100s

M1[1]

-8.45 dBm
2.437088020 GHz

10 dBm

0 dBm

0 dBm

-20 dBm

-30 dBm

MJ‘IMLM

TR LY

-40 dBm

-50 dBém

-60 dém

-70 dBm

CF 2.437 GHz

Offs 1.5 dB
Att 40 dB
Ref 21.5 dBm

* RBW 3 kHz
*WBW 10 kHz
= SWT 100s

M1[1]

Span 300.0 kHz

-11.31 dBm
2.461867070 GHz

10 dBm

0 dBm

M1

-10%dBm

L““Ji'wﬂhwutﬁmuum I

Juyt iy

-20 dBém

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.462 GHz

Span 300.0 kHz
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Temperature: 22°C Humidity: 51%RH
Spectrum Detector: PK. Tested Mode: 802.11g
Tested By: Jeff Lo Modulation Type: 64QAM
Tested Date: Feb. 24, 2012
CHANNEL RF POWER MAXIMUM
CHANNEL
FREQUENCY LEVEL IN 3KHz BW LIMIT
NUMBER
(MH2z) (dBm/3kHz) (dBm/3kHz)
1 2412.0000 -11.72 8
6 2437.0000 -5.82 8
11 2462.0000 -9.44 8
CH 1:
&
Offs 1.5 dB * RBW 3 kHz
Att 40 dB *WBW 10 kHz M1[1] -11.72 dBm
Ref 21.5 dBm = SWT 100s 2.411970060 GHz
1Pk
Max | 10 dBm
0 dBm
-10 dBm .
- W B L b sk WA
-30 dElr|r1 uJH
-40 dBm
-50 dBm
-50 dE=n|1
-70 dBm
CF 2.412 GHz Span 300.0 kHz
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CH 6:

Offs 1.5 dB
Att 40 dB
Ref 21.5 dBm

* RBW 3 kHz
*WBW 10 kHz
= SWT 100s

M1[1]

-5.82 dBm
2.437149700 GHz

1Pk

Max | 10 dBm

0 dBm

gt gt A

My bl
ey

Al %% W‘w ek

-20 dBm

-30 dBm

-40 dBm

-50 dBém

-60 dém

-70 dBm

CF 2.437 GHz

Span 300.0 kHz

CH 11:

Offs 1.5 dB
Att 40 dB
Ref 21.5 dBm

* RBW 3 kHz
*WBW 10 kHz
= SWT 100s

M1[1]

-9.44 dBm
2.462110780 GHz

1Pk
10 dBm

Max

0 dBm

Bm

-20 dBm

-30 dBm

-40 dBm

-50 dBém

-60 dém

-70 dBm

CF 2.462 GHz

Span 300.0 kHz
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Temperature: 22°C Humidity: 51%RH
Spectrum Detector: PK. Tested Mode: 802.11n
Tested By: Jeff Lo Modulation Type: 64QAM
Tested Date: Feb. 24, 2012
CHANNEL RF POWER MAXIMUM
CHANNEL
FREQUENCY LEVEL IN 3KHz BW LIMIT
NUMBER
(MH2z) (dBm/3kHz) (dBm/3kHz)
5 2422.0000 -31.53 8
8 2437.0000 -28.79 8
11 2452.0000 -27.64 8
CH&:
Offs 1.5 dB * RBW 3 kHz
Att 40 dB *WBW 10 kHz M1[1] -31.53 dBm
Ref 21.5 dBm = SWT 100s 2.422022160 GHz
1Pk
Max | 10 dBm
0 dBm
-10 dBm
-20 dBm
M1
-30 dBm
e PO P ) oo
-50 dBm
-50 dE=n|1
-70 dBm
CF 2.422 GHz Span 300.0 kHz
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CH 8:

Offs 1.5 dB “RBW 3 kHz
Att 40 dB £WVBW 10 kHz M1[1] -28.79 dBm
Ref 21.5 dBm *SWT 100s 2.437023950 GHz

1Pk
Max | 10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm
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-50 dBém

-60 dém

-70 dBm

CF 2.437 GHz Span 300.0 kHz

CH 11:

Offs 1.5 dB “RBW 3 kHz
Att 40 dB £WVBW 10 kHz M1[1] -27.64 dBm
Ref 21.5 dBm *SWT 100s 2.452022160 GHz

1Pk
Max | 10 dBm

0 dBm

-10 dBm

-20 dBm
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-30 dBm
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5 Antenna application
5.1 Antennarequirement

The EUT’s antenna is met the requirement of FCC part15C section15.203 and
15.204.

FCC part15C section15.247 requirement:

Systems operating in the 2400-2483.5 MHz band that are used exclusively for fixed,
point-to-point operations may employ transmitting antennas with directional gain
greater than 6 dBi provided the maximum peak output power of the intentional
radiator is reduced by 1 dB for every 3 dB that the directional gain of the antenna
exceeds 6 dBi.

5.2 Result

The EUT antenna used a Reverse SMA Dipole. Gain of antenna types is 3 dBi that
meet the requirement.
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6. PHOTOS OF TESTING

- Conducted test (TX+RX, normal used)
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- Radiated test (below 1G , TX+RX, normal used)

FMNG-059.10 REPORT




Spectrum Research

& Testing Lab., Inc.

B No.167,Ln. 780, Shan-Tong

Y Rd.,Ling 8, Shan-Tong Li,
Chung-Li City, Taoyuan County
320, Taiwan (R.O.C.)

TEST REPORT

Reference No.: A12021309-01
Report No.:FCCA12021309-01
FCC ID: ZTT-SR300

Page:80 of 81

Date: Mar. 05, 2012

- Radiated test (above 1G , TX+RX , normal used)
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7. TERMS OF ABBREVIATION

AV. Average detection

AZ(°) Turn table azimuth

Correct. Correction

EL(m) Antenna height (meter)

EUT Equipment Under Test

Horiz. Horizontal direction

LISN Line Impedance Stabilization Network
NSA Normalized Site Attenuation

Q.P. Quasi-peak detection

SRT Lab Spectrum Research & Testing Laboratory, Inc.
Vert. Vertical direction
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